seomron cas. FCC RF Test Report Report No

.+ FR460505F

11AX20MIMO_Ant8_5240_26Tone_RU8

Spectrum T

Ref Level 20,00 dém  Offset 24,67 d& & RBW 1 MHz

lo At 15 dB @ SWT 20ms @ VBW 3 MHz Mode Sweep
Count 100/100
(@ 1rm View
M1[1] 6.29 dBm
5.2485510 GHZ
10 dém: 1
|x.
N
0 dem.

-10 dBm

N A
Ly WHM MW MM fkia

-30 dBm: w‘m T T \\
-40 dém et
_‘__/_,,f"" e |

50 dbm

50 dBm

=70 dBm:

CF 5.24 GHz 1001 pts Span 20.0 MHz
L J1 J [ CEEEERE ]

Date: 10.AUG.2024 12:41:01

11AX20MIMO_Ant8_5240_52Tone_RU40

Spectrum T

Ref Level 20,00 dBm  Offset 24,67 dB @ RBW 1 MHz

lo Att 15 dB @ SWT 20ms @ VBW 3 MHz Mode Sweep
Count 100/100

[®1Rm View

M1[1] 5.88 dBm
5.2478320 GHz,
10 dém

0 dem ! 4

-10 dBm: f/ \
20 dem b L ey \
J 1 N

-30 dBm

CF 5.24 GHz 1001 pts SEan 40.0 MHz
— = ]
L il ) CRRR e

Date: 10 AUG 2024 12:42:10

Sporton International Inc.(Kunshan) Page Number 1 A275 of A328

TEL : +86-512-57900158
FCC ID : UZ7TEM45A2



seomron cas. FCC RF Test Report Report No. : FR460505F

11AX20MIMO_Ant8_5240_106Tone_RU54

Spectrum T
Ref Level 20,00 dBm Offset 24,67 d& @ RBW 1 MHz
|& Att 15 de & SWT 20ms & VBW 3 MHz Mode Sweep
Count 100/100
[®1Rm View
mM1[1] 6.37 dBm
5.2480720 GHz
10 dBm +
0 dém £ \\
-10 dBm "I !
! |
: l ! |
20 dBm: ”H ‘T iy \1
-30 dBm. w’\”Mm ! -
0 de al \\
40 dBm: —
e b S
-50 dBm
-60 dBm:
=70 dBm:
CF 5.24 GHz 1001 pts Span 40.0 MHz
L Jjl ) [ EEEEER ]

Date: 10.AUG.2024 12:43:08

11AX20MIMO_Ant10_5240_26Tone_RUS
Spectrum @

Ref Level 20,00 dém  Offset 24,63 d& & RBW 1 MHz

| Att 15 dB @ SWT 20 ms & VBW 3 MHz
Count 100/100

[®1Rm View

Mode Sweesp

M1[1] 5.37 dBm
5.2484720 GHZ,
10 dém

™,
0 dem

l‘ 1
10 dem / \

-20 dem - J|J \L
nﬁf’ﬁh R \
40 dem e \

-50 dBm:

-60 dBm

-70 dBm

CF 5.24 GHz 1001 pts
—

Span 40.0 MHz
= —
L JL J Qi wa

Date: 10 AUG 2024 12:41:22

Sporton International Inc.(Kunshan) Page Number : A276 of A328
TEL : +86-512-57900158

FCC ID : UZ7TEM45A2



seomron cas. FCC RF Test Report

Report No. : FR460505F

11AX20MIMO_Ant10_5240_52Tone_RU40

Spectrum T

Ref Level 20,00 dém  Offset 24,63 d& & RBW 1 MHz

lo At 15 dB @ SWT 20ms @ VBW 3 MHz Mode Sweep
Count 100/100
(@ 1rm View
M1[1] 5.37 dBm
5.2481120 GHZ
10 dém:

-
0 dem \\

-10 dBm

20 dBm MJW %Wﬁyﬁ \

-30 dBm J’J ﬂ B

40 dBm —

‘__,H_“_r--/”'/, iy

50 dBm

-50 dBm

=70 dBm

CF 5.24 GHz 1001 pts Span 40.0 MHz
L J1 ] [ CEREERE ]

Date: 10.AUG.2024 12:42:31

11AX20MIMO_Ant10_5240_106Tone_RU54

Spectrum T

Ref Level 20,00 dBm  Offset 24,63 d& @ RBW 1 MHz
lo Att 15 dB @ SWT 20 ms @ VBW 3 MHz
Count 100/100

[®1Rm View

Mode Sweesp

M1[1] 5.80 dBm
5.2482320 GHZ,
10 dém

0 dem

BUE / !
m 3 t
-20 db WWW )
m I T

-30 dBm ¥
\‘\\

ot
-40 dBm A

-50 dBm:

=

-60 dBm

-70 dBm

CF 5.24 GHz 1001 pts SEan 40.0 MHz
— = ]
L il ) [T EEEEER—]

Date: 10 AUG 2024 12:4330

Sporton International Inc.(Kunshan)

TEL : +86-512-57900158
FCC ID : UZ7TEM45A2

Page Number

: A277 of A328



seomron cas. FCC RF Test Report

Report No

.+ FR460505F

11AX20MIMO_Ant8_5260_26Tone_RUO

Spectrum T

Ref Level 20,00 dém  Offset 24,50 d& & RBW 1 MHz

o Att 15 dB @ SWT 20 ms & VBW 3 MHz Mode Sweep
Count 100/100
@ 1Rm Yiew
m1[1] 5.39 dBm)|
5.2515680 GHz
10 dBm -
X
A
0 dem -

-10 dBm

R
e

-40 dBm <

I . I
-50 dBm

-60 dBm:

=70 dBm:

CF 5.26 GHz 1001 pts Span 40.0 MHz

L I J [ CEEERRE ]
Date: 10.AUG.2024 12:45:36

11AX20MIMO_Ant8_5260_52Tone_RU37

Spectrum T

Ref Level 20,00 dém  Offset 24,50 d& & RBW 1 MHz
| Att 15 dB @ SWT 20 ms & VBW 3 MHz
Count 100/100

Mode Sweesp

[®1Rm View

M1[1] 5.75 dBm
5.2526870 GHz,
10 dém

0 dem

f 1
-10 dBm ’I \

T R
W,

40 dBm o M
» -

R e e

50 dBm

-60 dBm

70 dem

CF 5.26 GHz 1001 pts Span 40.0 MHz
—_ - —
L | J ARRRRRED e

Date: 10 AUG 2024 12:47:10

Sporton International Inc.(Kunshan)

TEL : +86-512-57900158
FCC ID : UZ7TEM45A2

Page Number : A278 of A328



seomron cas. FCC RF Test Report

Report No. : FR460505F

11AX20MIMO_Ant8_5260_106Tone_RU53

Spectrum

(=)

Ref Level 20,00 dém  Offset 24,50 d& & RBW 1 MHz
| Att 15 dB @ SWT 20 ms & VBW 3 MHz

Mode Sweesp
Count 100/100

[®1Rm View

M1[1]
10 dém:

6.03 dBm)
5.2518480 GHz

0 dBm 8

-10 dBm | \

. / Vit .

-30 dBm ! | NUA

Date: 10.AUG.2024 12:47:55

ID
o h‘w,ﬂh
-40 dBm - e
-
R ]

-50 dBm:

-0 dBm

=70 dBm

CF 5.26 GHz 1001 pts Span 40.0 MHz

L Jjl J [ CEEERRE ]

11AX20MIMO_Ant10_5260_26Tone_RUO

Spectrum

(=)

Ref Level 20,00 dém  Offset 24,60 d& & RBW 1 MHz

| Att 15 dB @ SWT 20 ms & VBW 3 MHz

Mode Sweesp
Count 100/100

[®1Rm View

M1[1]
10 dém

1.79 dBm)|
5.2515280 GHz

~h

0 dem X

/
-10 dBm ’I \

[ ]

e / WM{HWWMW I

k!
-40 dBm /

— [
-50 dBm:

-60 dBm

-70 dBm

CF 5.26 GHz 1001 pts
—

J [ CTTETT

Date: 10 AUG 2024 12:4546

Span 40.0 MHz
— —

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : UZ7TEM45A2

Page Number

: A279 of A328



seomron cas. FCC RF Test Report Report No

.+ FR460505F

11AX20MIMO_Ant10_5260_52Tone_RU37

Spectrum T

Ref Level 20,00 dBm  Offset 24,60 dB & RBW 1 MHz

lo Att 15 dB @ SWT 20ms @ VBW 3 MHz Mode Sweep
Count 100/100

[®1Rm View

M1[1] 1.25 dBm)
5.2528070 GHZ
10 dém:

0 dBm - ‘\
-10 dBm /

-20 dBm:

e

"

, RTIPTR !fwﬂu.

- s

-30 dBm. 7

-50 dBm

-60 dBm:

=70 dBm:

CF 5.26 GHz 1001 pts Span 40.0 MHz
n 1

L J1 J QnRi e

Date: 10.AUG.2024 12:47:21

11AX20MIMO_Ant10_5260_106Tone_RU53

Spectrum T

Ref Level 20,00 dém  Offset 24,60 d& & RBW 1 MHz

o Att 15 dB & SWT 20 ms & VBW 3 MHz Mode Sweep
Count 100/100
@ 1Rm Yiew
Mi[1] 1.71 dBm)
5.2519280 GHz|
10 dBm ik
s
0 dem 7 -
/ |
-10 dem /f "

T

40 dBm Tl Mw“

e

e E—
-50 dBm-

-60 dBm

-70 dBm

CF 5.26 GHz 1001 pts Span 40.0 MHz
—_ - —
L |l ) [ BERREEE ]

Date: 10 AUG 2024 12:48 53

Sporton International Inc.(Kunshan) Page Number : A280 of A328

TEL : +86-512-57900158
FCC ID : UZ7TEM45A2



seomron cas. FCC RF Test Report

Report No. : FR460505F

11AX20MIMO_Ant8_5300_26Tone_RUO

Spectrum T

Ref Level 20,00 dBm  Offset 24,35 dB @ RBW 1 MHz

lo Att 15 dB @ SWT 20ms @ VBW 3 MHz Mode Sweep
Count 100/100

[®1Rm View

M1[1] 5.89 dBm
5.2914890 GHZ
10 dém: P

0 dem f \
0 cem };f \
B P B 7L

20 em ¢ va l]: ﬂ#" 'n"“ |

-40 dBm h"“‘

L —

-50 dBm

-60 dBm:

=70 dBm:

CF 5.3 GHz 1001 pts Span 40.0 MHz

L J1 ) ARREREED e

Date: 10.AUG.2024 12:49:28

11AX20MIMO_Ant8_5300_52Tone_RU37

Spectrum T

Ref Level 20,00 dBm  Offset 24,35 dB @ RBW 1 MHz

lo Att 15 dB @ SWT 20ms @ VBW 3 MHz Mode Sweep
Count 100/100

[®1Rm View

M1[1] 6.12 dBm
5.2925670 GHz,
10 dém

0 dem / -

/ |
-10 dBm
{

/ Fokiny
/ | |

-30 dBm

-40 dBm — s

-50 dBm:

-60 dBm

-70 dBm

CF 5.3 GHz 1001 pts SEan 40.0 MHz
= ]

J [CTTTET )

Date: 10 AUG 2024 12:50:20

Sporton International Inc.(Kunshan) Page Number

TEL : +86-512-57900158
FCC ID : UZ7TEM45A2

: A281 of A328



seomron cas. FCC RF Test Report

Report No. : FR460505F

11AX20MIMO_Ant8_5300_106Tone_RU53

Spectrum T

Ref Level 20,00 dém  Offset 24,85 dB & RBW 1 MHz

| Att 15 dB @ SWT 20 ms & VBW 3 MHz Mode Sweep
Count 100/100
[®1Rm View
m1[1] 6.51 dBm|
5.2915680 GHz
10dBm -
¥ =~
0 dem £ A

! \
-10 dem / \

-20 dBm: j QGA%MBM
/

-30 dBm:

J b,
40 dBm i~

Man
I o
-50 dBm

-60 dBm:

=70 dBm:

CF 5.3 GHz

1001 pts Span 40.0 MHz
L Jjl ) QnRi e
Date: 10.AUG.2024 12:50:54

11AX20MIMO_Ant10_5300_26Tone_RUO

Spectrum T

Ref Level 20,00 dém  Offset 24,00 d& & RBW 1 MHz
| Att 15 dB @ SWT 20 ms & VBW 3 MHz
Count 100/100

[®1Rm View

Mode Sweesp

M1[1] 5.31 dBm
5.2914890 GHz,
10 dém

0 dem

-10 dBm ’I

-20 dBm

O P Y% PV LT

40 dBm "/ [IM""J“

Es
=

— — ‘h\“""-wk,_,’r_
-50 dBm
-60 dBm
=70 dBm
CF 5.3 GHz 1001 pts Span 40.0 MHz
- —
L il ) CRRR e

Date: 10 AUG 2024 12:4939

Sporton International Inc.(Kunshan)

TEL : +86-512-57900158
FCC ID : UZ7TEM45A2

Page Number

: A282 of A328



seomron cas. FCC RF Test Report

Report No. : FR460505F

11AX20MIMO_Ant10_5300_52Tone_RU37

Spectrum

(=)

Ref Level 20,00 dém  Offset 24,00 d& & RBW 1 MHz

| Att 15 de & SWT 20ms & VBW 3 MHz Mode Sweep
Count 100/100

[®1Rm View

M1[1]

5.2929270 GHz
10 dém:

1.39 dBm)|

0 dem

-10 dBm f A

-20 dBm. -

=1

/ | WAL BT

B

-40 dBm e

Date: 10.AUG.2024 12:50:30

_4_,/ k“'\——.‘ —
-50 dBm
-60 dBm-
=70 dBm:
CF 5.3 GHz 1001 pts Span 40.0 MHz
L J1 J [ CEEEERE ]

11AX20MIMO_Ant10_5300_106Tone_RU53

Spectrum

(=)

Ref Level 20,00 dém  Offset 24,00 d& & RBW 1 MHz

| Att 15 de & SWT 20ms & VBW 3 MHz Mode Sweep
Count 100/100

[®1Rm View

M1[1]

5.2921280 GHz
10 dam m

1.94 dBm)|

0 dem -

-10 dBm [ \

{
20 dBm / ”ﬁdhwwawm' 3
-30 dBm %‘\
N

-40 dBm o e

-50 dBm:

it -

-60 dBm

-70 dBm

CF 5.3 GHz

1001 pts

T
L L

Date: 10 AUG 2024 12:52.14

Span 40.0 MHz
— —
] SRR

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : UZ7TEM45A2

Page Number

: A283 of A328



seomron cas. FCC RF Test Report

Report No. : FR460505F

11AX20MIMO_Ant8_5320_26Tone_RU8

Spectrum

Ref Level 20,00 dBm

(=)

Offset 24,05 dé & RBW 1 MHz

| Att 15 dB @ SWT 20 ms & VBW 3 MHz

Mode Sweesp
Count 100/100

[®1Rm View

M1[1]
10 dém:

5.38 dBm)
5.3285510 GHz

0 dem

-10 dBm

-20 dBm:

i

=

-30 dBm:

Al Wﬂﬂﬁ%ﬂﬂw :

L1 e

-40 dBm

-50 dBm

-60 dBm:

=70 dBm:

CF 5.32 GHz 1001 pts

1
L L J

Date: 10.AUG.2024 12:54:00

Span 40.0 MHz

11AX20MIMO_Ant8_5320_52Tone_RU40

Spectrum

Ref Level 20,00 dBm

(=)

Offset 24,05 dé & RBW 1 MHz

| Att 15 dB @ SWT 20 ms & VBW 3 MHz

Mode Sweesp
Count 100/100

[®1Rm View

M1[1]
10 dém

5.94 dBm)
5.3280720 GHz

0 dem

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm:

-60 dBm

-70 dBm

CF 5.32 GHz 1001 pts
— -

T
L L

Date: 10 AUG 2024 12:5439

Span 40.0 MHz
—
[ [ EECEER ]

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : UZ7TEM45A2

Page Number

: A284 of A328



seomron cas. FCC RF Test Report

Report No

.+ FR460505F

11AX20MIMO_Ant8_5320_106Tone_RU54

Spectrum T

Ref Level 20,00 dém  Offset 24,05 dB & RBW 1 MHz
| Att 15 dB @ SWT 20 ms & VBW 3 MHz
Count 100/100

[®1Rm View

Mode Sweesp

M1[1] 5.76 dBm
5.3281120 GHZ
10 dém:

0 dem

/ \
-10 dBm 4
-20 dBm:

J

WJ)UJJ M,

-40 dém = s
,_4/

-50 dBm

-60 dBm:

=70 dBm:

CF 5.32 GHz

1001 pts Span 40.0 MHz

L I J [ CEEEERE ]
Date: 10.AUG.2024 12:56:24

11AX20MIMO_Ant10_5320_26Tone_RUS

Spectrum T

Ref Level 20,00 dém  Offset 24,66 d& & RBW 1 MHz

lo At 15 dB @ SWT 20ms @ VBW 3 MHz Mode Sweep
Count 100/100
(@ 1rm View
M1[1] 1.02 dBm)
5.3284320 GHZ,
10 dém
b1
0 dBm

-10 dBm f \
-20 dBm !r/ \

JﬂfMW”“Wh i |

-40 dBm -
R B e N

50 dem

-60 dBm:

=70 dBm

CF 5.32 GHz 1001 pts Span 40.0 Mz
—_— - ]
L Jjl ) [TEERERRE]

Date: 10 AUG 2024 12:54:10

Sporton International Inc.(Kunshan)

TEL : +86-512-57900158
FCC ID : UZ7TEM45A2

Page Number : A285 of A328



seomron cas. FCC RF Test Report

Report No. : FR460505F

11AX20MIMO_Ant10_5320_52Tone_RU40

Spectrum T

Ref Level 20,00 dBm  Offset 24,66 dB @ RBW 1 MHz
lo Att 15 dB @ SWT
Count 100/100

[®1Rm View

20ms & VBW 3 MHz Mode Sweep

M1[1] 3.77 dBm
5.3279920 GHZ
10 dém:

/“‘4’;“\
0 dem. / \

]

-10 dBm

-20 dBm. "

-30 dBm MJ

-40 dBm

-50 dBm

-60 dBm:

=70 dBm:

CF 5.32 GHz

1001 pts Span 40.0 MHz
T
L JL

J [ EEEEER ]

Date: 10.AUG 2024 12:54:48

11AX20MIMO_Ant10_5320_106Tone_RU54

Spectrum T

Ref Level 20,00 dBm  Offset 24,66 dB @ RBW 1 MHz
lo Att 15 dB @ SWT
Count 100/100

[®1Rm View

20ms & VBW 3 MHz Mode Sweep

M1[1] 1.12 dBm)
5.3278720 GHz,
10 dém

o
0 dem

\

-10 dBm / 4
/ 1

-30 dem: i \

CF 5.32 GHz 1001 pts
— -

Span 40.0 MHz
—
L JL J Qi wa

Date: 10 AUG 2024 12:56 34

Sporton International Inc.(Kunshan)

TEL : +86-512-57900158
FCC ID : UZ7TEM45A2

Page Number

- A286 of A328



seomron cas. FCC RF Test Report

Report No. : FR460505F

11AX20MIMO_Ant8_5500_26Tone_RUO

Spectrum T

Ref Level 20,00 dBm  Offset 24,67 dB @ RBW 1 MHz

lo Att 15 dB @ SWT 20ms @ VBW 3 MHz Mode Sweep
Count 100/100

[®1Rm View

M1[1] 1.78 dBm)
5.4914490 GHZ
10 dém:

0 dem f ‘\

-10 dBm /'I ‘.L

20 dBm { 1

T qug’w
N wmmr A

CF 5.5 GHz 1001 pts Span 40.0 MHz
n 1

L J1 J QnRi e

Date: 10.AUG.2024 12:57:47

11AX20MIMO_Ant8_5500_52Tone_RU37

Spectrum T

Ref Level 20,00 dém  Offset 24,67 d& & RBW 1 MHz

| Att 15 de & SWT 20ms & VBW 3 MHz Mode Sweep
Count 100/100
[@1Rm View
mM1[1] 5.56 dBm
5.4926870 GHz
10 dém -
TN

0 dem
]
-10 dBm ’I

-20 dBm f‘ 0 .
’ i iy
-30 dBm

w’f w"‘*«.
-40 dBm —r o
. e
S ey SRR
-50 dem:
-60 dBm
=70 dBm
CF 5.5 GHz 1001 pts Span 40.0 MHz
- —
L JL J ARRRRRED e

Date: 10 AUG 2024 12:58 29

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : UZ7TEM45A2

Page Number

: A287 of A328



seomron cas. FCC RF Test Report Report No. : FR460505F
11AX20MIMO_Ant8_5500_106Tone_RU53
Spectrum T
Ref Level 20,00 dBm  Offset 24.67 d8 w RBW 1 MHz
| Att 15 dB @ SWT 20 ms & VBW 3 MHz Mode Sweep
Count 100/100
[@1Rm View
mM1[1] 5.96 dBm
5.4921280 GHz
10 dBm t
. e
/
0 dBm / Y
-10 dBm l,‘ \
-20 dBm: .“h 1
] | r
-30 dBm: +
/'/ e
40 dBm—— e
| . b
-50 dBm
50 dBm
=70 dBm
CF 5.5 GHz 1001 pts Span 40.0 MHz
( j (I
Date: 10.AUG.2024 12:50:47
11AX20MIMO_Ant10_5500_26Tone_RUO
Spectrum T
Ref Level 20,00 dBm  Offset 24.01 d8 w RBW 1 MHz
| Att 15 dB @ SWT 20 ms & VBW 3 MHz Mode Sweep
Count 100/100
[@1Rm View
mM1[1] 1.62 dBm|
5.4916080 GHz
10 dBm "
1
¥ |
0 dBm N
AR
-10 dBm / \.L
d [ 1)
=20 dBm T )
JA I T O
-30 dBm: o ™ }m"]r vr
40 dBm l“ b
777777 "r/ m"—ﬁn—w,uu‘g
-50 dBm
50 dBm
70 dem
CF 5.5 GHz 1001 pts Span 40.0 Mz
j ] ey e )
Date: 10.AUG 2024 12:57.57

Page Number : A288 of A328

Sporton International Inc.(Kunshan)

TEL : +86-512-57900158
FCC ID : UZ7TEM45A2



seomron cas. FCC RF Test Report

Report No. : FR460505F

11AX20MIMO_Ant10_5500_52Tone_RU37

Spectrum

(=)

Ref Level 20,00 dBm
lo Att
Count 100/100

15 dB @ SWT

Offset 24,01 d& & RBW 1 MHz
20 ms & VBW 3 MHz

Mode Sweesp

[®1Rm View

10 dém:

M1[1]

1.64 dBm|
5.4929670 GHz

0 dem

-10 dBm

-20 dBm:

-30 dBm:

] 'J“WNMM

Hadhi/ i

-40 dBm

s

LW

-50 dBm

-60 dBm:

=70 dBm:

CF 5.5 GHz

1001 pts

Span 40.0 MHz

L

Date: 10.AUG.2024 12:58:38

11AX20MIMO_Ant10_5500_106Tone_RU53

Spectrum

(=)

Ref Level 20,00 dBm
lo Att
Count 100/100

15 dB @ SWT

Offset 24,01 d& & RBW 1 MHz
20 ms & VBW 3 MHz

Mode Sweesp

[®1Rm View

10 dam

M1[1]

1.77 dBm)|
5.4921280 GHz

0 dem

-10 dBm

-20 dBm

-30 dBm VJ

-40 dBm

]

-50 dBm:

]

-60 dBm

-70 dBm

CF 5.5 GHz

1001 pts

L

Date: 10 AUG 2024 12:5957

Span 40.0 MHz
—
Qi wa

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : UZ7TEM45A2

Page Number

: A289 of A328



seomron cas. FCC RF Test Report

Report No. : FR460505F

11AX20MIMO_Ant8_5580_26Tone_RUO

| Att
Count 100/100

Spectrum T

Ref Level 20,00 dém  Offset 24,80 d& & RBW 1 MHz

15 dB @ SWT 20ms & VBW 3 MHz Mode Sweep

[®1Rm View

10 dém:

M1[1] 5.40 dBm
5.5716480 GHZ

0 dem

-10 dBm

-20 dBm:

-30 dBm:

-40 dBm

-50 dBm

-60 dBm:

=70 dBm:

CF 5.58 GHz

1001 pts Span 40.0 MHz

L

) QnRi e

Date: 10.AUG.2024 13:00:46

11AX20MIMO_Ant8_5580_52Tone_RU37

| Att
Count 100/100

Spectrum T

Ref Level 20,00 dém  Offset 24,80 d& & RBW 1 MHz

15 dB @ SWT 20ms & VBW 3 MHz Mode Sweep

[®1Rm View

10 dam

M1[1] 5.78 dBm
5.5716880 GHz,

0 dem

-10 dBm

-20 dBm

-30 dBm

/ i [

40 dBm -

T T

7 L™

-50 dBm:

-60 dBm

-70 dBm

CF 5.58 GHz

1001 pts Span 40.0 MHz
—

L

J [CTTTET )
J il

Date: 10 AUG 2024 13:01:24

Sporton International Inc.(Kunshan)

TEL : +86-512-57900158
FCC ID : UZ7TEM45A2

Page Number

: A290 of A328



seomron cas. FCC RF Test Report

Report No. : FR460505F

11AX20MIMO_Ant8_5580_106Tone_RU53

Spectrum T

Ref Level 20,00 dém  Offset 24,80 d& & RBW 1 MHz
| Att 15 dB @ SWT 20 ms & VBW 3 MHz
Count 100/100

[®1Rm View

Mode Sweesp

M1[1] 5.93 dBm
5.5716480 GHZ
10 dém:

0 dBm -

-10 dBm | \

S e

-30 dBm:

-40 dBm

T h

.

-50 dBm

-60 dBm:

=70 dBm:

CF 5.58 GHz 1001 pts Span 40.0 MHz

J QnRi e

L

Date: 10.AUG.2024 13:01:57

11AX20MIMO_Ant10_5580_26Tone_RUO

Spectrum T

Ref Level 20,00 dém  Offset 24,80 d& & RBW 1 MHz

| Att 15 dB @ SWT 20 ms & VBW 3 MHz
Count 100/100

[®1Rm View

Mode Sweesp

M1[1] 1.84 dBm)
5.5714490 GHz,
10 dém

0 dem \
ik
-10 dBm /

20 dBm { i

I YT T "
‘ P / er'UWﬁ%%

-40 dBm

e ‘ M I
-50 dBm

-60 dBm

-70 dBm

CF 5.58 GHz 1001 pts Span 40.0 MHz
- —
L il ) CRRR e

Date: 10 AUG 2024 13:0056

Sporton International Inc.(Kunshan)

TEL : +86-512-57900158
FCC ID : UZ7TEM45A2

Page Number

: A291 of A328



seomron cas. FCC RF Test Report

Report No. : FR460505F

11AX20MIMO_Ant10_5580_52Tone_RU37

Spectrum

(=)

Ref Level 20,00 dém  Offset 24,80 d& & RBW 1 MHz

| Att 15 de & SWT 20ms & VBW 3 MHz Mode Sweep
Count 100/100

[®1Rm View

M1[1]

5.5730470 GHz
10 dém:

1.68 dBm)|

0 dem /—

-10 dBm 'I

— ]
-

-30 dBm:

B M
b,

-40 dBm

—
-

-50 dBm

-60 dBm:

=70 dBm:

CF 5.58 GHz

1001 pts

L

Date: 10.AUG.2024 13:01:34

Span 40.0 MHz

J QnRi e

11AX20MIMO_Ant10_5580_106Tone_RU53

Spectrum

(=)

Ref Level 20,00 dém  Offset 24,80 d& & RBW 1 MHz

| Att 15 de & SWT 20ms & VBW 3 MHz Mode Sweep
Count 100/100

[®1Rm View

M1[1]

5.5717280 GHz
10 dam

5.12 dBm)

0 dem

-10 dem [ \

| 4
-20 dem 7 WNWW
-30 dBm "/

» oy
-40 dBm L e

-
e

.

-50 dBm:

-60 dBm

-70 dBm

CF 5.58 GHz

1001 pts

J [CTTTET )

Date: 10 AUG 2024 13:02.07

Span 40.0 MHz
— —

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : UZ7TEM45A2

Page Number

: A292 of A328



seomron cas. FCC RF Test Report

Report No. : FR460505F

11AX20MIMO_Ant8_5700_26Tone_RU8

Spectrum

(=)

Ref Level 20,00

Count 100/100

| Att 15 dB @ SWT 20 ms & VBW 3 MHz

dem Offset 25,11 dB & RBW 1 MHz
Mode Sweesp

[®1Rm View

10 dém:

M1[1] 5.91 dBm
5.7084720 GHZ

0 dem

-10 dBm

-20 dBm:

-30 dBm:

-40 dBm

J
T

-50 dBm

-60 dBm:

=70 dBm:

CF 5.7 GHz

1001 pts Span 40.0 MHz

L

Date: 10.AUG.2024 13:0:

J AR e
300

11AX20MIMO_Ant8_5700_52Tone_RU40

Spectrum

Count 100/100

A
Ref Level 20,00 dém  Offset 2511 dB & RBW 1 MHz
| Att 15 dB @ SWT 20 ms & VBW 3 MHz

Mode Sweesp

[®1Rm View

10 dam

M1[1] 6.04 dBm
5.7079920 GHz,

0 dem

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm:

-60 dBm

-70 dBm

CF 5.7 GHz

1001 pts

L

Span 40.0 MHz
—
] (]

Date: 10 AUG 2024 13:03 59

Sporton International Inc.(Kunshan)

TEL : +86-512-57900158
FCC ID : UZ7TEM45A2

Page Number

: A293 of A328



seomron cas. FCC RF Test Report

Report No. : FR460505F

11AX20MIMO_Ant8_5700_106Tone_RU54

Spectrum

Ref Level 20,00 dBm

(=)

| Att
Count 100/100

15 dB @ SWT

Offset 25,11 dBé & RBW 1 MHz
20 ms & VBW 3 MHz

Mode Sweesp

[®1Rm View

10 dém:

M1[1]

6.54 dBm)
5.7081520 GHz

0 dem

-10 dBm

-20 dBm:

-30 dBm:

40 dBm -

il

pr

L

-50 dBm

-60 dBm:

=70 dBm:

CF 5.7 GHz

1001 pts

Span 40.0 MHz

L

Date: 10.AUG.2024 13:04

42

11AX20MIMO_Ant10_5700_26Tone_RUS

Spectrum

Ref Level 20,00 dBm

(=)

| Att
Count 100/100
[®1Rm View

15 dB @ SWT

Offset 2530 d& & RBW 1 MHz

20ms & VBW 3 MHz Mode Sweep

10 dam

M1[1]

5.26 dBm)
5.7084720 GHz

0 dem

-10 dBm

-20 dBm

-30 dBm

CF 5.7 GHz

1001 pts

L

Date: 10 AUG 2024 13:0319

Span 40.0 MHz
—
ARRRRRED e

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : UZ7TEM45A2

Page Number

: A294 of A328



seomron cas. FCC RF Test Report Report No. : FR460505F

11AX20MIMO_Ant10_5700_52Tone_RU40
Spectrum

A
Ref Level 20,00 dBm  Offset 2530 dB & RBW 1 MHz

| Att 15 de & SWT 20ms & VBW 3 MHz Mode Sweep
Count 100/100

[®1Rm View

M1[1] 5.49 dBm
5.7077120 GHZ
10 dém:

-
0 dem \

-10 dem / \'\
20 dom ik FRTEIN AP T \
7 VR W IR

CF 5.7 GHz

1001 pts

Span 40.0 MHz
J QnRi e

L

Date: 10.AUG.2024 13:04:08

11AX20MIMO_Ant10_5700_106Tone_RU54
Spectrum

A
Ref Level 20,00 dBm  Offset 2530 dB & RBW 1 MHz

| Att 15 de & SWT 20ms & VBW 3 MHz Mode Sweep
Count 100/100

[®1Rm View

M1[1] 5.81 dBm
5.7083520 GHz,
10 dém

S
0dem -
\
-10 dBm /

20 dBm 4

-30 dBm M’.

CF 5.7 GHz 1001 pts Span 40.0 MHz
- —
L il ) CRRR e

Date: 10 AUG 2024 13:04:51

Sporton International Inc.(Kunshan) Page Number : A295 of A328
TEL : +86-512-57900158
FCC ID : UZ7TEM45A2



seomron cas. FCC RF Test Report Report No. : FR460505F

11AX20MIMO_Ant8_5720_26Tone_RU8

Spectrum T

Ref Level 20,00 dém  Offset 24,01 d& & RBW 1 MHz

lo At 15 dB @ SWT 20ms @ VBW 3 MHz Mode Sweep
Count 100/100
(@ 1rm View
M1[1] 5.30 dBm
5.7284720 GHZ
10 dém:

0 dem /f \\,
-10 dBm \

|
20 dBm - ;

g TR N

-40 dBm ﬂ \\\

v
[ S .
-50 dBm
-60 dBm-
=70 dBm:
CF 5.72 GHz 1001 pts Span 40.0 MHz
L J1 J [ CEEEERE ]

Date: 10.AUG.2024 13:08:22

11AX20MIMO_Ant8_5720_52Tone_RU40
Spectrum @

Ref Level 20,00 dém  Offset 24,01 d& & RBW 1 MHz
| Att 15 dB @ SWT 20 ms & VBW 3 MHz
Count 100/100

[®1Rm View

Mode Sweesp

M1[1] 5.07 dBm
5.7282720 GHZ,
10 dém

0 dem

-10 dem L !

{
20 dem ; T \

, o)
. )Wﬁ Llj\ M M ‘\k]
. B

-40 dBm

=
I Mo

-50 dBm:

-60 dBm

-70 dBm

CF 5.72 GHz 1001 pts Span 40.0 MHz
- —
L il ) [T EEEEER—]

Date: 10 AUG 2024 13:09:20

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : UZ7TEM45A2

Page Number : A296 of A328



seomron cas. FCC RF Test Report Report No. : FR460505F

11AX20MIMO_Ant8_5720_106Tone_RU54

Spectrum T

Ref Level 20,00 dém  Offset 24,01 d& & RBW 1 MHz
| Att 15 dB @ SWT 20 ms & VBW 3 MHz
Count 100/100

[®1Rm View

Mode Sweesp

M1[1] 5.46 dBm
5.7285110 GHZ
10 dém:

0 dem

‘ \
-10 dBm f |

-20 dBm: |

-30 dBm:

s
-40 dBm
)"/’/ - .
-50 dBm
-60 dBm-
=70 dBm:
CF 5.72 GHz 1001 pts Span 40.0 MHz
L J1 J [ CEEEERE ]

Date: 10.AUG.2024 13:09:56

11AX20MIMO_Ant10_5720_26Tone_RUS
Spectrum @

Ref Level 20,00 dém  Offset 24,06 d& & RBW 1 MHz

lo At 15 d8 @ SWT 20ms @ VBW 3 MHz Mode Sweep
Count 100/100
(@ 1rm View
m1[1] 1.44 dBm
5.7285510 GHz
10 dBm i
/ /-‘\\
0dem

iR
A

"Mq#ﬂﬂﬂmﬂﬁﬂﬁﬂﬂ il s \
ﬂm I»

-40 dBm \
Iy - R —
-50 dBm-
-60 dBm
-70 dBm
CF 5.72 GHz 1001 pts Span 40.0 MHz
= —
L |l ) [ BERREEE ]

Date: 10 AUG 2024 13:08 32

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : UZ7TEM45A2

Page Number : A297 of A328



seomron cas. FCC RF Test Report

Report No. : FR460505F

11AX20MIMO_Ant10_5720_52Tone_RU40

Spectrum T

Ref Level 20,00 dBm  Offset 24,06 dB @ RBW 1 MHz
lo Att 15 dB @ SWT 20 ms @ VBW 3 MHz
Count 100/100

[®1Rm View

Mode Sweesp

M1[1] 1.44 dBm)
5.7280720 GHZ
10 dém:

P
0 dem

-10 dBm f \

i \
-20 dBm i

Ly ln
- ! T \

=
3
7

-40 dBm s

-50 dBm

-60 dBm:

=70 dBm:

CF 5.72 GHz 1001 pts Span 40.0 MHz

L I J [ CEEERRE ]
Date: 10.AUG.2024 13:00:30

11AX20MIMO_Ant10_5720_106Tone_RU54

Spectrum T

Ref Level 20,00 dém  Offset 24,06 d& & RBW 1 MHz
| Att 15 dB @ SWT 20 ms & VBW 3 MHz
Count 100/100

[®1Rm View

Mode Sweesp

M1[1] 1.87 dBm)
5.7283520 GHZ,
10 dém

0 dem

-10 dem / A

3 \
-20 dBm IWW\{{‘IJ%(A}WI‘U # \
-30 dem “I“q

-40 dBm

e

-50 dBm:

-60 dBm

-70 dBm

CF 5.72 GHz 1001 pts Span 40.0 MHz
- —
L il ) CRRR e

Date: 10 AUG 2024 13110:22

Sporton International Inc.(Kunshan)

TEL : +86-512-57900158
FCC ID : UZ7TEM45A2

Page Number

: A298 of A328



seomron cas. FCC RF Test Report

Report No

.+ FR460505F

11AX20MIMO_Ant8_5745_26Tone_RUO

Spectrum

(=)

Ref Level 20,00 dBm
lo Att
Count 100/100

Offset 2524 dé & RBW 500 kHz

15 dB @ SWT 20ms & VBW 2 MHz Mode Swesp

[®1Rm View

M1[1]
10 dém:

2.09 dBm)
5.7366880 GHz

0 dem

-10 dBm

-20 dBm:

-30 dBm:

-40 dBm

I———
-50 dBm

-60 dBm:

=70 dBm:

CF 5.745 GHz

1001 pts

n 1
L L

Date: 10.AUG.2024 13:11:21

Span 40.0 MHz

11AX20MIMO_Ant8_5745_52Tone_RU37

Spectrum

(=)

Ref Level 20,00 dBm
lo Att
Count 100/100

Offset 2524 dé & RBW 500 kHz

15 dB @ SWT 20ms & VBW 2 MHz Mode Swesp

[®1Rm View

M1[1]
10 dém

2.35 dBm)
5.7379270 GHz

E
S

0 dem

-10 dBm

-20 dBm

-30 dBm

-40 dBm

b1
-50 dBm:

-60 dBm

-70 dBm

CF 5.745

1001 pts

T
L L

Date: 10 AUG 2024 131200

Span 40.0 MHz
—
[ [ EECEER ]

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : UZ7TEM45A2

Page Number

: A299 of A328



seomron cas. FCC RF Test Report

Report No. : FR460505F

11AX20MIMO_Ant8_5745_106Tone_RU53

Spectrum T

Ref Level 20,00 dém  Offset 2524 dB & RBW 500 kHz

lo At 15 dB @ SWT 20ms @ VBW 2 MH: Mode Swesp
Count 100/100
(@ 1rm View
M1[1] 2.68 dBm
5.7368080 GHZ
10 dém:
M
k|
- N
0 dem. .

-20 dBm. kl .

/ Ll

"
40 dem o

|

/ 1

-10 dem / \
i

- —]
-50 dBm

-60 dBm:

=70 dBm:

CF 5.745 GHz 1001 pts Span 40.0 MHz

L I J AR e
Date: 10.AUG.2024 13:12:34

11AX20MIMO_Ant10_5745_26Tone_RUO

Spectrum T

Ref Level 20,00 dém  Offset 2525 dB & RBW 500 kHz

| Att 15 de & SWT 20ms & VBW 2 MHz Mode Swesp
Count 100/100
[@1Rm View
mM1[1] 2.24 dBm
5.7369280 GHz
10 dam
ME
—3
0 dem

M1
-10 dBm / \

A

/| WWW%%

o~

""’wl.h.

" . R I

-50 dBm

-60 dBm

=70 dBm

CF 5.745 GHz 1001 pts Span 40.0 MHz

= —_

L il ) [T EEEEER—]

Date: 10 AUG 2024 13:11:31

Sporton International Inc.(Kunshan)

TEL : +86-512-57900158
FCC ID : UZ7TEM45A2

Page Number

: A300 of A328



seomron cas. FCC RF Test Report Report No. : FR460505F

11AX20MIMO_Ant10_5745_52Tone_RU37

Spectrum T

Ref Level 20,00 dém  Offset 2525 dB & RBW 500 kHz

| Att 15 de & SWT 20ms & VBW 2 MHz Mode Swesp
Count 100/100

[®1Rm View

M1[1] 1.79 dBm|

5.7386460 GHz
10 dém:

0 dem — _l“‘
-10 dBm / \!.

20 dBm !‘ \ il I 4

-30 dBm. ! el 11 1L

R A | i ’“

-40 dBm

| S
-50 dBm

-60 dBm:

=70 dBm:

CF 5.745 GHz 1001 pts Span 40.0 MHz

L I J [ CEEERRE ]
Date: 10.AUG.2024 13:12:10

11AX20MIMO_Ant10_5745_106Tone_RU53

Spectrum T

Ref Level 20,00 dém  Offset 2525 dB & RBW 500 kHz

| Att 15 de & SWT 20ms & VBW 2 MHz Mode Swesp
Count 100/100

[®1Rm View

M1[1] 2.11 dBm

5.7364890 GHz
10 dam

0 dem
: |
-10 dBm J‘

-20 dBm l’

a1/ VT

T

40 dBm o b,

|
3

i

W-«NH‘JW e R

-50 dem:

-60 dBm

-70 dBm

CF 5.745 GHz 1001 pts Span 40.0 MHz

= —_—

L Jjl J ARRRERED e

Date: 10 AUG 2024 1311244

Sporton International Inc.(Kunshan) Page Number : A301 of A328
TEL : +86-512-57900158
FCC ID : UZ7TEM45A2



seomron cas. FCC RF Test Report

Report No

.+ FR460505F

11AX20MIMO_Ant8_5785_26Tone_RUO

Spectrum

(=)

Ref Level 20,00 dBm
lo Att
Count 100/100

15 dB @ SWT

Offset 2532 d& & RBW 500 kHz
20 ms & VBW 2 MHz

Mode Swesp

[®1Rm View

10 dém:

M1[1]

1.95 dBm)
5.7768880 GHz

0 dem

-10 dBm

-20 dBm:

-30 dBm:

-40 dBm

e i
-50 dBm

-60 dBm:

=70 dBm:

CF 5.785 GHz

1001 pts

Span 40.0 MHz

L

Date: 10.AUG.2024 13:16:35

11AX20MIMO_Ant8_5785_52Tone_RU37

Spectrum

(=)

Ref Level 20,00 dBm
lo Att
Count 100/100

15 dB @ SWT

Offset 2532 d& & RBW 500 kHz
20 ms & VBW 2 MHz

Mode Swesp

[®1Rm View

10 dam

M1[1]

2.13 dBm)
5.7761690 GHz

0 dem

-10 dBm /

-20 dBm f

il | 3

-30 dBm

-40 dBm

o) uf S mﬂ%mh

|
-50 dBm:

-60 dBm

-70 dBm

CF 5.785

1001 pts

L

Date: 10 AUG 2024 1311417

Span 40.0 MHz
—
Qi wa

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : UZ7TEM45A2

Page Number

: A302 of A328



seomron cas. FCC RF Test Report Report No. : FR460505F

11AX20MIMO_Ant8_5785_106Tone_RU53

Spectrum T

Ref Level 20,00 dém  Offset 2532 dé & RBW 500 kHz

| Att 15 de & SWT 20ms & VBW 2 MHz Mode Swesp
Count 100/100
[@1Rm View
mM1[1] 2.48 dBm
5.7766480 GHz
10 dém:
M
X -
0 dem. 3

-10 dm J{I \
-20 dBm / l\u‘n i
/ | W\“fm
40 dém ,r"ﬂ IM‘H

I —

il
-50 dBm

-60 dBm:

=70 dBm:

CF 5.785 GHz 1001 pts Span 40.0 MHz

L I J [ CEEEERE ]
Date: 10.AUG.2024 13:15:12

11AX20MIMO_Ant10_5785_26Tone_RUO
Spectrum @

Ref Level 20,00 dém  Offset 2503 d& & RBW 500 kHz
| Att 15 dB @ SWT 20 ms & VBW 2 MHz
Count 100/100

[®1Rm View

Mode Swesp

M1[1] 1.57 dBm|
5.7764890 GHz,
10 dém

M1
0 dem ~ \
-10 dBm /

{
|
20 dBm !

o / WMNMM r j

-40 dBm {

i ]
-50 dBm:

-60 dBm

-70 dBm

CF 5.785 GHz 1001 pts Span 40.0 MHz
= —
L il ) CRRR e

Date: 10 AUG 2024 1311645

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : UZ7TEM45A2

Page Number : A303 of A328



seomron cas. FCC RF Test Report

Report No

.+ FR460505F

11AX20MIMO_Ant10_5785_52Tone_RU37

Spectrum

(=)

Ref Level 20,00 dBm
lo Att
Count 100/100

15 dB @ SWT

Offset 25,03 dé & RBW 500 kHz

20 ms & VBW 2 MHz

Mode Swesp

[®1Rm View

10 dém:

M1[1] 0.78 dBm

5.7774880 GHz

0 dem

-10 dBm /[

20 dBm !

-30 dBm:

fl |

-

-40 dBm

IAER el

=

|50 dBm—

-60 dBm:

=70 dBm:

CF 5.785 GHz

1001 pts

Span 40.0 MHz

L

Date: 10.AUG.2024 13:14:27

) QnRi e

11AX20MIMO_Ant10_5785_106Tone_RU53

Spectrum

(=)

Ref Level 20,00 dBm
lo Att
Count 100/100

15 dB @ SWT

Offset 25,03 dé & RBW 500 kHz

20 ms & VBW 2 MHz

Mode Swesp

[®1Rm View

10 dam

M1[1] 1.25 dBm|

5.7774480 GHz

0 dem

L

-10 dBm ’f

-20 dém +

-30 dBm

-40 dBm

I
-50 dBm:

-60 dBm

-70 dBm

CF 5.785

1001 pts

L

Date: 10 AUG 2024 1311547

Span 40.0 MHz
—
] (I

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : UZ7TEM45A2

Page Number

: A304 of A328



seomron cas. FCC RF Test Report Report No. : FR460505F

11AX20MIMO_Ant8_5825_26Tone_RU8

Spectrum T

Ref Level 20,00 dém  Offset 2521 dBé & RBW 500 kHz

lo At 15 dB @ SWT 20ms @ VBW 2 MH: Mode Swesp
Count 100/100
(@ 1rm View
M1[1] 2.32 dBm
5.8336710 GHZ
10 dém:
M1
|x
0 dem.

|
-10 dBm ; \
-20 dBm. J \

» \
il
-30 dBm: \ I‘MMHWMN \"

N
-40 dem — L
ot e
[ .
-50 dBm
-60 dBm-
=70 dBm:
CF 5.825 GHz 1001 pts Span 40.0 MHz
L J1 J [ CEEEERE ]

Date: 10.AUG.2024 13:18:12

11AX20MIMO_Ant8_5825_52Tone_RU40
Spectrum @

Ref Level 20,00 dém  Offset 2521 dBé & RBW 500 kHz

| Att 15 de & SWT 20ms & VBW 2 MHz Mode Swesp
Count 100/100
[@1Rm View
mM1[1] 2.24 dBm
5.8328320 GHz
10 dam
M
—
0 dem

-10 dem )/ \‘
]

-30 dBrm M u‘l ‘ lJ Wﬂmw ' I\“

-40 dBm -
[
i ey fa N

-50 dBm-

-60 dBm

-70 dBm

CF 5.825 GHz 1001 pts Span 40.0 MHz
—_ = —
L |l ) [ BERREEE ]

Date: 10 AUG 2024 131852

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : UZ7TEM45A2

Page Number : A305 of A328



seomron cas. FCC RF Test Report Report No. : FR460505F

11AX20MIMO_Ant8_5825_106Tone_RU54

Spectrum T

Ref Level 20,00 dém  Offset 2521 dBé & RBW 500 kHz

| Att 15 dB @ SWT 20 ms & VBW 2 MHz Mode Swesp
Count 100/100
@ 1Rm Yiew
m1[1] 2.77 dBm
5.8339510 GHz
10 dem
M1
Y
0 dBm .

i \
* |
50 dBm mef \\

-30 dBm. I ‘

R
i T

40 dBm — —

I By \N\.._ﬁ__“_

50 dBm

-50 dBm

=70 dBm

CF 5.825 GHz 1001 pts Span 40.0 MHz
L i ] CERRRRNED e

Date: 10.AUG.2024 13:19:28

11AX20MIMO_Ant10_5825_26Tone_RUS

Spectrum T

Ref Level 20,00 dém  Offset 2511 dB & RBW 500 kHz

lo At 15 dB @ SWT 20ms @ VBW 2 MH: Mode Swesp
Count 100/100
(@ 1rm View
M1[1] 1.99 dBm|
5.8334320 GHZ,
10 dém
V1
. 2
0 dBm

/
-10 dBm ; \
-20 dBm J H

e

-40 dBm

—-"’“‘MN' o,
.‘.._—w—-——""_ﬂ-“ L-"‘*’km
-50 dBm
-60 dBm:
=70 dBm
CF 5.825 GHz 1001 pts SEan 40.0 MHz
—— - ]
L J1 ) AN e
Date: 10.AUG 2024 13:18:23
Sporton International Inc.(Kunshan) Page Number : A306 of A328

TEL : +86-512-57900158
FCC ID : UZ7TEM45A2



seomron cas. FCC RF Test Report

Report No. : FR460505F

11AX20MIMO_Ant10_5825_52Tone_RU40

Spectrum T

Ref Level 20,00 dém  Offset 2511 dB & RBW 500 kHz

o Att 15 dB @ SWT 20 ms & VBW 2 MHz Mode Swesp
Count 100/100
@ 1Rm Yiew
mM1[1] 1.79 dBm
5.8334320 GHZz|
10dem
V1
0 dBm 7 ——
-10 dBm ) \

)1

it \

40 dem A

T
pene - \LW.,_
d
-50 dBm
-60 dBm-
=70 dBm:
CF 5.825 GHz 1001 pts Span 40.0 MHz
L J1 J [ CEEEERE ]

Date: 10.AUG.2024 13:19:01

11AX20MIMO_Ant10_5825_106Tone_RU54

Spectrum T

Ref Level 20,00 dém  Offset 2511 dB & RBW 500 kHz

o Att 15 dB & SWT 20 ms & VBW 2 MHz Mode Swesp
Count 100/100
(@ 1rm view
M1[1] 2.25 dBm)
5.8335910 GHz|
10 dbm
M1
0 dem ] -

|
-10 dBm / \L

-20 dBm WW'WW ',-F I 1

|
-30 dBm 'M T [ \L
40 dBm a2

50 dem

-60 dBm

-70 dBm

CF 5.825 GHz 1001 pts SEan 40.0 MHz
— = ]
L il ) ARRRRRED W

Date: 10 AUG 2024 1311939

Sporton International Inc.(Kunshan)

TEL : +86-512-57900158
FCC ID : UZ7TEM45A2

Page Number

: A307 of A328



seomron cas. FCC RF Test Report

Report No. : FR460505F

11AX40MIMO_Ant8_5190_242Tone_RU61

Spectrum T

Ref Level 20,00 dém  Offset 24,51 d& & RBW 1 MHz

| Att 15 de & SWT 20ms & VBW 3 MHz Mode Sweep
Count 100/100

[®1Rm View

M1[1] 2.40 dBm

5.1752150 GHz
10 dém:

b=

0 dem

-10 dem {
20 dBm !
/ I
-30 dem - |
/ WLA
40 dem .

———'/ M s I
-50 dBm
-60 dBm-
=70 dBm:
CF 5.19 GHz 1001 pts Span 80.0 MHz
L J [ CEEEERE ]

Date: 10.AUG.2024 13:23:58

11AX40MIMO_Ant10_5190_242Tone_RU61

Spectrum T

Ref Level 20,00 dém  Offset 24,51 d& & RBW 1 MHz

| Att 15 de & SWT 20ms & VBW 3 MHz Mode Sweep
Count 100/100

[®1Rm View

M1[1] 1.72 dBm|

5.1739360 GHz
10 dam

0 dem

-10 dBm. ]’ -

20 dBm j \”,ﬁﬁjnﬁdﬂﬁpwm : m
-30 dem: H L

-40 dBm

_,,—f*’/ EA_‘*"—‘——
-50 dBm
-60 dBm
=70 dBm
CF 5.19 GHz 1001 pts Span 80.0 MHz
- —
L il ) CRRR e

Date: 10 AUG 2024 13:24.08

Sporton International Inc.(Kunshan)

TEL : +86-512-57900158
FCC ID : UZ7TEM45A2

Page Number

: A308 of A328



seomron cas. FCC RF Test Report

Report No

.+ FR460505F

11AX40MIMO_Ant8_5230_242Tone_RU62

Spectrum

Ref Level 20,00 dBm

(=)

| Att
Count 100/100

15 dB @ SWT

Offset 24,67 d& @ RBW 1 MHz

20 ms & VBW 3 MHz

Mode Sweesp

[®1Rm View

10 dém:

M1[1]

2.08 dBm)
5.2468630 GHz

0 dem

-10 dBm

-20 dBm:

-30 dBm:

-40 dBm

o

-50 dBm

-60 dBm:

=70 dBm:

CF 5.23 GHz

1001 pts

Span 80.0 MHz

L

Date: 10.AUG.2024 13:27:08

11AX40MIMO_Ant10_5230_242Tone_RU62

Spectrum

(=)

Ref Level 20,00 dBm
lo Att

Count 100/100
[®1Rm View

15 dB @ SWT

Offset 24,63 d& @ RBW 1 MHz

20ms & VBW 3 MHz Mode Sweep

10 dam

M1[1]

1.41 dBm)
5.2475020 GHz

0 dem

-10 dBm

-20 dBm i

-30 dBm

CF 5.23 GHz
—

1001 pts

L

Date: 10 AUG 2024 13:27:30

Span 80.0 MHz
—
Qi wa

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : UZ7TEM45A2

Page Number

: A309 of A328



seomron cas. FCC RF Test Report

Report No

.+ FR460505F

11AX40MIMO_Ant8_5270_242Tone_RU61

Spectrum

(=)

| Att
Count 100/100

Ref Level 20,00 dBm
15 dB @ SWT

Offset 2472 dé @ RBW 1 MHz

20ms & VBW 3 MHz Mode Sweep

[®1Rm View

10 dém:

2.68 dBm)
5.2570530 GHz

M1[1]

0 dem

-10 dBm

-20 dBm:

-30 dBm:

-40 dBm

-50 dBm

-60 dBm:

=70 dBm:

CF 5.27 GHz

Span 80.0 MHz

1001 pts

L

) QnRi e

Date: 10.AUG.2024 13:28:11

11AX40MIMO_Ant10_5270_242Tone_RU61

Spectrum

(=)

| Att
Count 100/100

Ref Level 20,00 dBm
15 dB @ SWT

Offset 24,86 d& @ RBW 1 MHz

20ms & VBW 3 MHz Mode Sweep

[®1Rm View

1.48 dBm)
5.2540160 GHz

M1[1]

10 dam

0 dem

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm:

-60 dBm

-70 dBm

CF 5.27 GHz
—

1001 pts

Span 80.0 MHz
—

L

J [CTTTET )
J il

Date: 10 AUG 2024 13:28'21

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : UZ7TEM45A2

Page Number

: A310 of A328



seomron cas. FCC RF Test Report Report No. : FR460505F

11AX40MIMO_Ant8_5310_242Tone_RU62
Spectrum @

Ref Level 20,00 dém  Offset 24,05 dB & RBW 1 MHz

| Att 15 dB @ SWT 20 ms & VBW 3 MHz
Count 100/100

[®1Rm View

Mode Sweesp

M1[1] 2.68 dBm
5.3279020 GHZ
10 dém:

0 dem / i

-10 dBm: J \
’ \

-30 dBm MJ{ I

40 dBm: -

D ——

-50 dBm

-60 dBm:

=70 dBm:

CF 5.31 GHz 1001 pts Span 80.0 MHz

L I J AR e
Date: 10.AUG.2024 13:20.04

11AX40MIMO_Ant10_5310_242Tone_RU62

Ref Level 20,00 dém  Offset 24,66 d& & RBW 1 MHz

| Att 15 dB @ SWT 20 ms & VBW 3 MHz
Count 100/100

[®1Rm View

Mode Sweesp

M1[1] 0.75 dBm
5.3270230 GHz,
10 dém

0 dem =

=10 dBm- T \

|
-30 dBm: J)l'v + \\“
40 dBm

e

-50 dBm:

-60 dBm

-70 dBm

CF 5.31 GHz 1001 pts

Span 80.0 MHz
- ———
JU J AR e

L

Date: 10 AUG 2024 13:29/14

Sporton International Inc.(Kunshan) Page Number : A311 of A328
TEL : +86-512-57900158

FCC ID : UZ7TEM45A2



seomron cas. FCC RF Test Report Report No. : FR460505F

11AX40MIMO_Ant8_5510_242Tone_RU61

Spectrum T

Ref Level 20,00 dBm  Offset 24,76 dB @ RBW 1 MHz

| Att 15 de & SWT 20ms & VBW 3 MHz Mode Sweep
Count 100/100

[®1Rm View

M1[1] 2.37 dBm
5.4995300 GHZ
10 dém:

0 dBm f

-10 dBm ,f 1

|
s el

o,
-40 dBm — -
—.._..,_u-—-*’/ S
-50 dBm
-60 dBm-
=70 dBm:
CF 5.51 GHz 1001 pts Span 80.0 MHz

L

J AR e
Date: 10.AUG.2024 13:30:57

11AX40MIMO_Ant10_5510_242Tone_RU61

Spectrum T

Ref Level 20,00 dém  Offset 24,85 dB & RBW 1 MHz

| Att 15 de & SWT 20ms & VBW 3 MHz Mode Sweep
Count 100/100

[®1Rm View

M1[1] 1.12 dBm|

5.4940160 GHz
10 dam

0 dem =

-10 dBm I’

-20 dBm

A
] i UWWFWW
=30 dBm "’J

o

mmmmmmm o B S

S0 dem

-60 dBm

70 dBm

CF 5.51 GHz 1001 pts Span 80.0 MHz

= —

L |l ) REREEEE ]

Date: 10 AUG 2024 13:31:07

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : UZ7TEM45A2

Page Number : A312 of A328



seomron cas. FCC RF Test Report

Report No. : FR460505F

11AX40MIMO_Ant8_5550_242Tone_RU61

Spectrum

(=)

Ref Level 20,00 dBm  Offset 24,73 d& @ RBW 1 MHz
lo Att 15 dB @ SWT 20 ms @ VBW 3 MHz

Mode Sweesp
Count 100/100

[®1Rm View

M1[1]

5.5474430 GHz
10 dém:

2.27 dBm)

0 dem -

-10 dBm ,f !‘

-20 dBm: J

|
L
) !
-30 dBm: I)Il 1

-40 dBm u,

e ’ I

-50 dBm

-60 dBm:

=70 dBm:

CF 5.55 GHz

1001 pts

Date: 10.AUG.2024 13:31:50

Span 80.0 MHz

L J1 ) QnRi e

11AX40MIMO_Ant10_5550_242Tone_RU61

Spectrum

(=)

Ref Level 20,00 dém  Offset 24,08 d& & RBW 1 MHz

| Att 15 dB @ SWT 20 ms & VBW 3 MHz
Count 100/100

[®1Rm View

Mode Sweesp

M1[1]

5.5347350 GHz
10 dam

1.18 dBm)

0 dem

-10 dBm I’

|
-20 dém j Lo

N n
)) |
-30 dBm

-40 dBm 9

I Py

-50 dBm:

-60 dBm

-70 dBm

CF 5.55 GHz

1001 pts

Date: 10 AUG 2024 13:32.00

Span 80.0 MHz
= — e
L JL J Qi wa

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : UZ7TEM45A2

Page Number

: A313 of A328



seomron cas. FCC RF Test Report Report No. : FR460505F

11AX40MIMO_Ant8_5670_242Tone_RUG62

Spectrum T

Ref Level 20,00 dBm  Offset 25,12 dB & RBW 1 MHz

lo At 15 dB @ SWT 20ms @ VBW 3 MHz Mode Sweep
Count 100/100
(@ 1rm View
M1[1] 3.17 dBm
5.6813490 GHZ
10 dém:
M1
J— L]
0 dem.

-10 dBm f \
| |
-30 dBm I \"

A N

’

40 dBm miam

_,/"Jf ‘\‘-‘k“““—- ~ R

-50 dem

50 dem

=70 dBm

CF 5.67 GHz 1001 pts Span 80.0 MHz
L Bj J [ CEEERRE ]

Date: 10.AUG.2024 13:34:28

11AX40MIMO_Ant10_5670_242Tone_RU62

Ref Level 20,00 dBm  Offset 25 14 dB & RBW 1 MHz
lo Att 15 dB @ SWT 20 ms @ VBW 3 MHz
Count 100/100

[®1Rm View

Mode Sweesp

M1[1] 2.23 dBm
5.6731970 GHz,
10 dém

0 dem

-10 dBm - \l

\
-20 dBm MW%W%MWWM}%; l\‘

-30 dBm

40 dBm Jv‘

-50 dBm:

-60 dBm

-70 dBm

CF 5.67 GHz 1001 pts Span 80.0 MHz
- — i
L il ) [T EEEEER—]

Date: 10 AUG 2024 13:3438

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : UZ7TEM45A2

Page Number : A314 of A328



seomron cas. FCC RF Test Report

Report No. : FR460505F

11AX40MIMO_Ant8_5710_242Tone_RU62

Spectrum

(=)

Ref Level 20,00 dém  Offset 24,01 d& & RBW 1 MHz

| Att 15 dB @ SWT 20 ms & VBW 3 MHz

Mode Sweesp
Count 100/100

[®1Rm View

M1[1]
10 dém:

2.33 dBm)
5.7278220 GHz

- L3
0 dem

-10 dBm 1 \l

20 dem " 1 |
ﬁ“ A \

-40 dBm

-50 dBm

-60 dBm:

=70 dBm:

CF 5.71 GHz 1001 pts

1
L L J

Date: 10.AUG.2024 13:35:20

Span 80.0 MHz

11AX40MIMO_Ant10_5710_242Tone_RU62

Spectrum

(=)

Ref Level 20,00 dém  Offset 24,06 d& & RBW 1 MHz

| Att 15 dB @ SWT 20 ms & VBW 3 MHz
Count 100/100

[®1Rm View

Mode Sweesp

M1[1]
10 dém

1.70 dBm)
5.7275020 GHz

0 dem )

-10 dBm \

o0 dbm N |
g |
-30 dem: lj!y

\
|
-40 dBm =
~

-50 dBm-
-60 dBm
-70 dBm
CF 5.71 GHz 1001 pts Span 80.0 MHz

— — i

L ) [ | EEREREC ]

Date: 10 AUG 2024 13:35:30

Sporton International Inc.(Kunshan)

TEL : +86-512-57900158
FCC ID : UZ7TEM45A2

Page Number

: A315 of A328



seomron cas. FCC RF Test Report

Report No

.+ FR460505F

11AX40MIMO_Ant8_5755_242Tone_RU61

Spectrum

(=)

Ref Level 20,00 dBm
lo Att
Count 100/100

15 dB @ SWT

Offset 2524 dé & RBW 500 kHz
20 ms & VBW 2 MHz

Mode Swesp

[®1Rm View

10 dém:

M1[1]

0.39 dBm)
5.7369380 GHz

0 dem

-10 dBm

-20 dBm:

-30 dBm:

oy

-40 dBm

MIWIM\

[-50 dBm

e,

-60 dBm:

=70 dBm:

CF 5.755 GHz

1001 pts

Span 80.0 MHz

L

Date: 10.AUG.2024 14:00:20

11AX40MIMO_Ant10_5755_242Tone_RU61

Spectrum

(=)

Ref Level 20,00 dBm
lo Att
Count 100/100

Offset 2525 dB & RBW 500 kHz
15 dB @ SWT

20 ms & VBW 2 MHz

Mode Swesp

[®1Rm View

10 dam

M1[1]

1.23 dBm
5.7384570 GHz

0 dem

-10 dBm J

-20 dBm ’

-30 dBm

i “‘”‘W qu‘*

-40 dBm

i

50 GBrm——

-60 dBm

-70 dBm

CF 5.755

1001 pts

L

Date: 10 AUG 2024 14:00:30

J [CTTTET )
J il

Span 80.0 MHz
—

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : UZ7TEM45A2

Page Number

: A316 of A328



seomron cas. FCC RF Test Report

Report No. : FR460505F

11AX40MIMO_Ant8_5795_242Tone_RUG62

Spectrum

(=)

Ref Level 20,00 dBm

Count 100/100

Offset 2532 d& & RBW 500 kHz

| Att 15 dB @ SWT

20 ms & VBW 2 MHz

Mode Swesp

[®1Rm View

10 dém:

M1[1]

0.31 dBm)
5.8108240 GHz

0 dem

-10 dBm

-20 dBm:

-30 dBm:

AL

-40 dBm

50 dBm—]

-60 dBm:

=70 dBm:

CF 5.795 GHz

1001 pts

Span 80.0 MHz

L

Date: 10.AUG.2024 14:01:16

11AX40MIMO_Ant10_5795_242Tone_RU62

Spectrum

(=)

Ref Level 20,00 dBm

Count 100/100

Offset 25,03 dé & RBW 500 kHz

| Att 15 dB @ SWT

20 ms & VBW 2 MHz

Mode Swesp

[®1Rm View

10 dam

M1[1]

1.50 dBm)
5.8127420 GHz

0 dem

-10 dBm

-20 dBm

-30 dBm

-40 dBm

—
==
—=

| ‘WW "\MHWW

0 dem—j

-60 dBm

-70 dBm

CF 5.795 GHz

1001 pts

L

Date: 10 AUG 2024 14:01:25

Span 80.0 MHz
—
Qi wa

Sporton International Inc.(Kunshan)

TEL : +86-512-57900158
FCC ID : UZ7TEM45A2

Page Number : A317 of A328



seomron cas. FCC RF Test Report

Report No. : FR460505F

11AX80MIMO_Ant8_5210_484Tone_RUG5

Spectrum

(=)

Ref Level 20,00 dém  Offset 24,52 d& & RBW 1 MHz
| Att 15 de & SWT 20ms & VBW 3 MHz Mode Sweep
Count 100/100

[®1Rm View

M1[1]

10 dém:

0.48 dBm)
5.178830 GHz

0 dem

{ —
-10 dBm ]

o 1

40 dBm L

-50 dBm

-60 dBm:

=70 dBm:

CF 5.21 GHz 1001 pts

L J1 ) [ EEEEER ]

Date: 10.AUG.2024 14:03:12

Span 160.0 MHz

11AX80MIMO_Ant10_5210_484Tone_RU65

Spectrum

(=)

Ref Level 20,00 dém  Offset 24,65 d&é & RBW 1 MHz
| Att 15 de & SWT 20ms & VBW 3 MHz Mode Sweep
Count 100/100

[®1Rm View

M1[1]

10 dam

1.33 dBm)
5.174520 GHz

0 dem

-10 dBm {

-20 dém ( PO T TN Y Y

-30 dBm J

| [‘\J NWW \/m L\Mﬂh\

-40 dBm :

-50 dBm:

-60 dBm

-70 dBm

B 1001 pts Span 160.0 MHz
— - *:

J [CTTTET )

Date: 10 AUG 2024 14:03 34

Sporton International Inc.(Kunshan)

TEL : +86-512-57900158
FCC ID : UZ7TEM45A2

Page Number

: A318 of A328



seomron cas. FCC RF Test Report

Report No. : FR460505F

11AX80MIMO_Ant8_5290_484Tone_RUG66

| Att

[®1Rm View

Count 100/100

Spectrum

A
Ref Level 20,00 dBm  Offset 24,35 dB @ RBW 1 MHz

15 dB @ SWT 20ms & VBW 3 MHz Mode Sweep

10 dém:

M1[1] 0.61 dBm

5.298950 GHz

0 dem

-10 dBm

-20 dBm:

-30 dBm:

CF 5.29 GHz

1001 pts

L

Span 160.0 MHz
ARREREED e

Date: 10.AUG.2024 14:04:28

11AX80MIMO_Ant10_5290_484Tone_RU66

| Att
Count 100/100
[®1Rm View

Spectrum

A
Ref Level 20,00 dBm  Offset 24,00 dB & RBW 1 MHz

15 dB @ SWT 20ms & VBW 3 MHz Mode Sweep

10 dam

M1[1] 1.97 dBm|

5.297510 GHz

0 dem

-10 dBm

Ias S R

-20 dBm

-30 dBm

kg |

-40 dBm

-50 dBm:

-60 dBm

-70 dBm

CF 5.29 GHz
—

1001 pts

L

Span 160.0 MHz
—
] (]

Date: 10 AUG 2024 14:04 49

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : UZ7TEM45A2

Page Number

: A319 of A328



seomron cas. FCC RF Test Report Report No. : FR460505F

11AX80MIMO_Ant8_5530_484Tone_RU65

Spectrum T

Ref Level 20,00 dBm  Offset 24,61 dB @ RBW 1 MHz

lo At 15 dB @ SWT 20ms @ VBW 3 MHz Mode Sweep
Count 100/100
(@ 1rm View
M1[1] 0.66 dBm
5.514340 GHz
10 dém:
0 dem. — T\

-10 dBm ’ !

o ( .
| AT

-40 dBm

i
I S
-50 dBm
-60 dBm-
=70 dBm:
CF 5.53 GHz 1001 pts Span 160.0 MHz
I ) (™)

Date: 10.AUG.2024 14:07:22

11AX80MIMO_Ant10_5530_484Tone_RUG5

Ref Level 20,00 dBm  Offset 24,65 dB @ RBW 1 MHz
lo Att 15 dB @ SWT 20 ms @ VBW 3 MHz
Count 100/100

[®1Rm View

Mode Sweesp

M1[1] 2.21 dBm
5.514180 GHz
10 dém

0 dem

-10 dBm

-20 dBm { 4

e f VA
o / [

N PO “w“d».. N PR -
-50 dBm
-60 dBm
=70 dBm
CF 5.53 GHz 1001 pts SEan 160.0 MHz
L il ) [T EEEEER—]

Date: 10 AUG 2024 14:07:33

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : UZ7TEM45A2

Page Number 1 A320 of A328



seomron cas. FCC RF Test Report

Report No. : FR460505F

11AX80MIMO_Ant8_5610_484Tone_RUG5

Spectrum

(=)

Ref Level 20,00 dém  Offset 24,08 d& & RBW 1 MHz
| Att 15 dB @ SWT 20 ms & VBW 3 MHz

Mode Sweesp
Count 100/100

[®1Rm View

M1[1]

5.588260 GHz
10 dém:

0.68 dBm)

0 dem =

-10 dBm ( !
-20 dBm:

MMWWM
/ il I \uuh
-30 dBm: r

-40 dBm L

R T

-50 dBm

R

-60 dBm:

=70 dBm:

CF 5.61 GHz

1001 pts Span

Date: 10.AUG.2024 14:08:15

160.0 MHz

L J1 ) QnRi e

11AX80MIMO_Ant10_5610_484Tone_RU65

Spectrum

(=)

Ref Level 20,00 dém  Offset 24,82 d& & RBW 1 MHz

| Att 15 de & SWT 20ms & VBW 3 MHz Mode Sweep
Count 100/100

[®1Rm View

M1[1]

5.581390 GHz
10 dam

1.44 dBm)

0 dem

-10 dBm {77 ‘"—-_\

( |
20 dBm t

| Al W A
{

-30 dBm {

-40 dBm

| it at—xM " \‘

-50 dBm:

-60 dBm

-70 dBm

CF 5.61 GHz 1001 pts

J [CTTTET )

Date: 10 AUG 2024 14:0825

Span 160.0 MHz
— —

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : UZ7TEM45A2

Page Number

: A321 of A328



seomron cas. FCC RF Test Report

Report No

.+ FR460505F

11AX80MIMO_Ant8_5690_484Tone_RU66

Spectrum

(=)

Count 100/100

Ref Level 20,00 dBm  Offset 25,11 dB & RBW 1 MHz
lo Att 15 dB @ SWT 20 ms @ VBW 3 MHz

Mode Sweesp

[®1Rm View

10 dém:

M1[1]

0.74 dBm)
5.727720 GHz

0 dem

-10 dBm

20 dem WA#H #ﬂlww
1
-30 dBm:

-40 dBm J \\
L —
-50 dBm
-60 dBm-
=70 dBm:
CF 5.69 GHz

1001 pts

Span 160.0 MHz

L

Date: 10.AUG.2024 14:10:06

11AX80MIMO_Ant10_5690_484Tone_RU66

Spectrum

(=)

Count 100/100

Ref Level 20,00 dém  Offset 2530 d& & RBW 1 MHz
| Att 15 dB @ SWT 20 ms & VBW 3 MHz

Mode Sweesp

[®1Rm View

10 dam

M1[1]

1.63 dBm)
5.722930 GHz

0 dem

-10 dBm

——

T,

/P
-40 dBm ’_,,,-"r‘

-50 dBm:

-60 dBm

-70 dBm

CF 5.69 GHz

1001 pts

L

Date: 10 AUG 2024 14:10:16

Span 160.0 MHz
— o
[ [ EECEER ]

Sporton International Inc.(Kunshan)

TEL : +86-512-57900158
FCC ID : UZ7TEM45A2

Page Number : A322 of A328



seomron cas. FCC RF Test Report

Report No

.+ FR460505F

11AX80MIMO_Ant8_5775_484Tone_RUG5

Spectrum

A
Ref Level 20,00 dém  Offset 25,10 dB & RBW 500 kHz

| Att 15 de & SWT 20ms & VBW 2 MHz Mode Swesp
Count 100/100

[®1Rm View

M1[1] 3.99 dBm
5.747030 GHz
10 dém:

0 dem

S S —
-10 dBm I—M |

i

-20 dBm:

| |
o j mﬂw '1\{ I'WW' i
/ R

CF 5.775 GHz

1001 pts Span 160.0 MHz
il T
L JL

) )

Date: 10.AUG.2024 14:11:12

11AX80MIMO_Ant8_5775_484Tone_RU66

Spectrum

A
Ref Level 20,00 dém  Offset 25,10 dB & RBW 500 kHz

| Att 15 de & SWT 20ms & VBW 2 MHz Mode Swesp
Count 100/100

[®1Rm View

M1[1] 3.64 dBm

5.807610 GHz
10 dam

0 dem

-10 dBm f \

| |
-20 dBm

-30 dBm: M\WM%I* ﬂ {Hf‘ﬁw 1\\
-40 dBm l w \
S

» e
E |

-60 dBm

-70 dBm

CF 5.775 GHz

1001 pts Span 160.0 MHz
T
L JL

J REREEEE ]

Date 10 AUG 2024 14:11:43

Sporton International Inc.(Kunshan)

TEL : +86-512-57900158
FCC ID : UZ7TEM45A2

Page Number 1 A323

of A328



seomron cas. FCC RF Test Report

Report No. : FR460505F

11AX80MIMO_Ant10_5775_484Tone_RUG5

Spectrum

(=)

Ref Level 20,00 dBm
lo Att
Count 100/100

Offset 2527 dé & RBW 500 kHz
15 dB @ SWT 20 ms & VBW 2 MHz

Mode Swesp

[®1Rm View

M1[1]
10 dém:

1.77 dBm)|
5.767330 GHz

0 dem

-10 dBm

-20 dBm:

-30 dBm:

| |
| Ll il

40 dem / U

50 dBrm——

-60 dBm:

=70 dBm:

CF 5.775 GHz

1001 pts

Span 160.0 MHz

L

Date: 10.AUG.2024 14:11:22

11AX80MIMO_Ant10_5775_484Tone_RU66

Spectrum

(=)

Ref Level 20,00 dBm
lo Att
Count 100/100

Offset 2527 dé & RBW 500 kHz

15 dB @ SWT 20ms & VBW 2 MHz Mode Swesp

[®1Rm View

M1[1]
10 dém

1.50 dBm)|
5.811440 GHz

0 dem

-10 dBm (

-20 dBm

-30 dBm

Mgy {J‘ ,\pﬂnn‘(&uﬁm |

i T
— wmmrw»‘vwwj B
-0 dBm
50 dBm:
70 dBm
CF 5.775 GHz 1001 pts Span 160.0 MHz

L

Date: 10 AUG 2024 14:11:53

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : UZ7TEM45A2

Page Number

: A324 of A328



seomron cas. FCC RF Test Report

Report No. : FR460505F

11AX160MIMO_Ant8_5250_996Tone_RU67

Spectrum

(=)

Ref Level 20,00 dBm
lo Att
Count 100/100

Offset 24,53 d& @ RBW 1 MHz
15 dB @ SWT 20 ms & VBW 3 MHz

Mode Sweesp

[®1Rm View

10 dém:

M1[1]

1.18 dBm|
5.185100 GHz

0 dem

S R
-10 dBm

-20 dBm:

-30 dBm:

Vil

fl

m

-40 dBm ‘j

il

=

ISRV VRS

-50 dBm

-60 dBm:

=70 dBm:

CF 5.25 GHz 1001 pts

Span 320.0 MHz

L

Date: 10.AUG 2024 14:15:22

11AX160MIMO_Ant8_5250_996Tone_RU68

Spectrum

(=)

Ref Level 20,00 dBm
lo Att
Count 100/100

Offset 2456 d& & RBW 1 MHz
15 dB @ SWT 20 ms & VBW 3 MHz

Mode Sweesp

[®1Rm View

10 dam

M1[1]

1.21 dBm)|
5.254480 GHz

0 dem

-10 dBm

-20 dBm

i

-30 dBm

Tl
]

-40 dBm

b AN A I i
-50 dBm-

SRS VUSSR

-60 dBm

-70 dBm

CF 5.25 GHz 1001 pts
—

Date: 10 AUG 2024 141731

Span 320.0 MHz
—
ARRRRRED e

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : UZ7TEM45A2

Page Number : A325 of A328



seomron cas. FCC RF Test Report

Report No. : FR460505F

11AX160MIMO_Ant10_5250_996Tone_RU67

Spectrum

(=)

Ref Level 20,00 dBm
lo Att
Count 100/100

15 dB @ SWT

Offset 24,63 d& @ RBW 1 MHz
20 ms & VBW 3 MHz

Mode Sweesp

[®1Rm View

10 dém:

M1[1]

5.12 dBm)
5.185420 GHz

0 dem

-10 dBm

-20 dBm:

-30 dBm:

=
=
—=
=
=
=

CF 5.25 GHz

1001 pts

Span 320.0 MHz

L

Date: 10.AUG.2024 14:15:46

11AX160MIMO_Ant10_5250_996Tone_RUG68

Spectrum

(=)

Ref Level 20,00 dBm
lo Att
Count 100/100

15 dB @ SWT

Offset 24,66 d& & RBW 1 MHz
20 ms & VBW 3 MHz

Mode Sweesp

[®1Rm View

10 dam

M1[1]

5.05 dBm)
5.254160 GHz

0 dem

-10 dBm

-20 dBm

-30 dBm

Wllils ‘MJM\V”

=

L

R IS

CF 5.25 GHz
—

1001 pts

L

Date: 10 AUG 2024 141741

Span 320.0 MHz
—
Qi wa

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : UZ7TEM45A2

Page Number

- A326 of A328



seomron cas. FCC RF Test Report

Report No. : FR460505F

11AX160MIMO_Ant8_5570_996Tone_RU67

Spectrum

(=)

Ref Level 20,00 dém  Offset 24,83 d& & RBW 1 MHz

| Att 15 de & SWT 20ms & VBW 3 MHz Mode Sweep
Count 100/100

[®1Rm View

M1[1]
10 dém:

1.34 dBm|
5.561050 GHz

0 dem

g%
-10 dBm f—

-20 dBm: r .

-30 dBm: }

/ 1]

-40 dBm /

M Wmﬁ i

-50 dBm

-60 dBm:

=70 dBm:

CF 5.57 GHz

1001 pts

Span 320.0 MHz

1
L L J

Date: 10.AUG.2024 14:18:31

11AX160MIMO_Ant8_5570_996Tone_RU68

Spectrum

(=)

Ref Level 20,00 dém  Offset 24,86 d& & RBW 1 MHz

| Att 15 de & SWT 20ms & VBW 3 MHz Mode Sweep
Count 100/100

[®1Rm View

M1[1]
10 dém

3.55 dBm)
5.632660 GHz

0 dem P4

-10 dBm

-30 dBm

SN L

CF 5.57 GHz 1001 pts

T
L L

Date: 10 AUG 2024 141942

Span 320.0 MHz
—
[ [ EECEER ]

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : UZ7TEM45A2

Page Number

: A327 of A328



seomron cas. FCC RF Test Report

Report No. : FR460505F

11AX160MIMO_Ant10_5570_996Tone_RU67

Spectrum

(=)

Ref Level 20,00 dém  Offset 24,83 d& & RBW 1 MHz

R
-10 dBm fﬁ

-20 dBm: {

| P i o
an ) ]

-60 dBm:

lo At 15 d8 @ SWT 20ms @ VBW 3MHz Mode Sweep
Count 100/100
(@ 1rm View
m1[1] 1.88 dBm
5.612140 GHZ
10 dém:
0 dBm T
i 2

=70 dBm:

CF 5.57 GHz 1001 pts

L

Date: 10.AUG.2024 14:18:41

Span 320.0 MHz

) ARREREED e

11AX160MIMO_Ant10_5570_996Tone_RUG68

| Att

Count 100/100

Spectrum

(=)

Ref Level 20,00 dém  Offset 24,86 d& & RBW 1 MHz

15 dB @ SWT 20ms & VBW 3 MHz Mode Sweep

[®1Rm View

10 dam

M1[1]

5.585020 GHz

1.94 dBm)|

0 dem

-10 dBm

Fmy e

-20 dBm

-30 dBm

-40 dBm

i

—

-50 dBm:

-60 dBm

-70 dBm

CF 5.57 GHz 1001 pts

Span 320.0 MHz
— —

J [ CTTETT
J il

Date: 10 AUG 2024 141951

Sporton International Inc.(Kunshan)

TEL : +86-512-57900158
FCC ID : UZ7TEM45A2

Page Number : A328 of A328



s=amranas. FCC RF Test Report Report No. : FR460505F

Appendix B. AC Conducted Emission Test Results

: Temperature : 25.3~26.2°C
Test Engineer : [Amos - —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
golevel [@Buv)
70.0
0.0 | 15E RS§247-QP
50.0 | 15E RSS247-AVG
40.0 & H
1
30.0(
20.0
10.0
015 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15E RS5247-QP LISN-060105-L 2024 LINE
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz ~ dBuV 46 ~ dBuv  dBuv a8 dE
1 0.159 44.03 -21.49 65.52 33.50 0.11 10.42 QF
2 0.159 27.73 -27.79 55.52 17.20 0.11 10.42 Average
3 0.197 46.39 -17.37 63.76 35.90 0.08 10.41
4 0.187 30.79 -22.97 53.76 20.30 0.08 10.41 Average
5 1.269 37.69 -18.31 56.00 27.79 -0.19 10.09 gP
6 1.269 28.39 -17.61 46.00 18.49 —0.19 10.09 Average
7 1.628 40.07 -15.83 56.00 30.20 —0.21 10.08 QF
g 1.628 31.07 -14.83 46.00 21.20 -0.21 10.08 Average
9 2.422 38.78 -17.22 56.00 28.90 —0.19 10.07 QP
10 2.422 33.48 -12.52 46.00 23.60 —0.19 10.07 Average
11 2.794 38.80 -17.20 56.00 28.90 -0.17 10.07 gP
12 % 2.794 33.50 -12.50 46.00 23.60 —0.17 10.07 Average
Sporton International Inc.(Kunshan) Page Number : Bl of B2
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: Temperature : 25.3~26.2°C
Test Engineer : [Amos - —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
golevel (dBuv)
70.0
60.0 | 15E RS§247-QP
s0.04 il | 15E RSS247-AVG
40.0 79
30.0H44 4 1012
20.0
10.0
015 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15E RS5247-QP LISN-060105-N 2024 NEUTRAL
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz ~ dBuv @B dBuV  dBuv B aE
1 0.182 46.04 -18.38 64.42 35.50 0.13 10.41 gP
2 0.182 28.74 -25.68 54.42 18,20 0.13 10.41 Average
3 0.192 46.04 -17.89 63.93 3550 0.13 10.41 QP
4 0.192 29.04 -24.89 53.93 18.50 0.13 10.41 Average
5 0.252 39.25 -22.44 61.69 28,90 -0.02 10.37 QP
@ 0.252 26.25 -25.44 51.69 15.90 -0.02 10.37 Average
7 2.567 36.77 -19.23 56.00 26.90 -0.20 10.07 qF
& % 2,567 30.47 -15.53 46.00 20.60 —0.20 10.07 Average
9 2.809 37.06 -18.94 56.00 27.20 -0.21 10.07 QF
10 2,809 30.16 -15.84 46.00 20.30 -0.21 10.07 Average
11 3.190 36.06 -19.94 56.00 26.20 -0.21 10.07
12 3.190 28.46 -17.54 46.00 18.60 -0.21 10.07 Average
Note:

1. Level(dBpV) = Read Level(dBpV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBuV) — Limit Line(dBuV)
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Appendix C. Radiated Spurious Emission Test Data

Test Engineer : levi 7hao Relative Humidity : 41~42%
Temperature : 22~23C
Radiated Spurious Emission Test Modes
Mode Band 00 Antenna Modulation Channel = Frequency Data RU Remark
(GHz) Rate
Mode 1 U-NII-1 5.15-5.25 | CDD 8+10 802.11a 36 5180 6Mbps - -
Mode 2 U-NII-1 5.15-5.25 | CDD 8+10 802.11a 44 5220 6Mbps - -
Mode 3 U-NII-1 5.15-5.25 | CDD 8+10 802.11a 48 5240 6Mbps - -
Mode 4 U-NII-1 5.15-5.25 | CDD 8+10 | 802.11ax HE20 36 5180 MCSO0 Full -
Mode 5 U-NII-1 5.15-5.25 | CDD 8+10 | 802.11ax HE20 36 5180 MCSO | RU106/53 -
Mode 6 U-NII-1 5.15-5.25 | CDD 8+10 | 802.11ax HE20 44 5220 MCSO0 Full -
Mode 7 U-NII-1 5.15-5.25 | CDD 8+10 | 802.11ax HE20 48 5240 MCSO0 Full -
Mode 8 U-NII-1 5.15-5.25 | CDD 8+10 | 802.11ax HE40 38 5190 MCSO0 Full -
Mode 9 U-NII-1 5.15-5.25 | CDD 8+10 | 802.11ax HE40 38 5190 MCSO0 | RU242/61 -
Mode 10 U-NII-1 5.15-5.25 | CDD 8+10 | 802.11ax HE40 46 5230 MCSO0 Full -
Mode 11 U-NII-1 5.15-5.25 | CDD 8+10 | 802.11ax HE80 42 5210 MCSO0 Full -
Mode 12 U-NII-1 5.15-5.25 | CDD 8+10 | 802.11ax HE80 42 5210 MCSO | RU484/65 -
Mode 13 U-NII-1 5.15-5.25 = CDD 8+10 | 802.1lax HE160 50 5250 MCSO0 | RU996/67 -
Mode 14 U-NII-2A  5.25-5.35 = CDD 8+10 802.11a 52 5260 6Mbps - -
Mode 15 U-NII-2A  5.25-5.35 = CDD 8+10 802.11a 60 5300 6Mbps - -
Mode 16 U-NII-2A  5.25-5.35 = CDD 8+10 802.11a 64 5320 6Mbps - -
Mode 17 U-NII-2A | 5.25-5.35 | CDD 8+10 | 802.1lax HE20 52 5260 MCSO0 Full -
Mode 18 | U-NII-2A | 5.25-5.35 | CDD 8+10 | 802.11ax HE20 60 5300 MCSO0 Full -
Mode 19 U-NII-2A | 5.25-5.35 | CDD 8+10 | 802.1lax HE20 64 5320 MCSO0 Full -
Mode 20 | U-NII-2A | 5.25-5.35 | CDD 8+10 | 802.11ax HE20 60 5300 MCSO0 = RU106/54 -
Mode 21 =~ U-NII-2A | 5.25-5.35 | CDD 8+10 | 802.1lax HE40 54 5270 MCSO0 Full -
Mode 22 = U-NII-2A | 5.25-5.35 | CDD 8+10 | 802.1lax HE40 62 5310 MCSO0 Full -
Mode 23  U-NII-2A | 5.25-5.35 | CDD 8+10 | 802.1lax HE40 62 5310 MCS0 = RU242/62 -
Mode 24  U-NII-2A | 5.25-5.35 | CDD 8+10 | 802.11ax HE80 58 5290 MCSO0 Full -
Mode 25 | U-NII-2A | 5.25-5.35 | CDD 8+10 | 802.11ax HE80 58 5290 MCS0 | RU484/66 -
Mode 26 U-NII-1 5.15-5.25 | CDD 8+10 | 802.11ax HE160 50 5250 MCSO0 Full -
Mode 28 U-NII-2C  5.47-5.725 = CDD 8+10 802.11a 100 5500 6Mbps - -
Mode 29 U-NII-2C  5.47-5.725 @ CDD 8+10 802.11a 116 5580 6Mbps - -
Mode 30 U-NII-2C  5.47-5.725 = CDD 8+10 802.11a 140 5700 6Mbps - -
Mode 31 = U-NII-2C | 5.47-5.725 | CDD 8+10 | 802.11ax HE20 100 5500 MCSO0 - -
Mode 32 U-NII-2C | 5.47-5.725 | CDD 8+10 | 802.11ax HE20 100 5500 MCSO0 ' RU106/53 -
Mode 33 U-NII-2C | 5.47-5.725 | CDD 8+10 | 802.11ax HE20 116 5580 MCSO0 - -
Mode 34 U-NII-2C | 5.47-5.725 | CDD 8+10 | 802.11ax HE20 140 5700 MCSO0 - -
Mode 35 U-NII-2C | 5.47-5.725 | CDD 8+10 | 802.11ax HE20 140 5700 MCSO0 @ RU106/54 -
Mode 36 U-NII-2C | 5.47-5.725 | CDD 8+10 | 802.11ax HE40 102 5510 MCSO0 Full -
Mode 37 U-NII-2C | 5.47-5.725 | CDD 8+10 | 802.11ax HE40 102 5510 MCSO0 @ RUZ242/61 -
Mode 38 U-NII-2C | 5.47-5.725 | CDD 8+10 | 802.11ax HE40 110 5550 MCSO0 Full -
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Mode 39 U-NII-2C | 5.47-5.725 | CDD 8+10 | 802.11ax HE40 134 5670 MCSO0 Full
Mode 40 U-NII-2C | 5.47-5.725 | CDD 8+10 | 802.11ax HE40 134 5670 MCS0 = RU242/62
Mode 41 = U-NII-2C | 5.47-5.725 | CDD 8+10 | 802.11ax HE80 106 5530 MCSO0 Full
Mode 42 = U-NII-2C | 5.47-5.725 | CDD 8+10 | 802.11ax HE80 106 5530 MCSO | RUA484/65
Mode 43  U-NII-2C | 5.47-5.725 | CDD 8+10 | 802.11ax HE80 122 5610 MCSO0 Full
Mode 44  U-NII-2C | 5.47-5.725 | CDD 8+10 | 802.11ax HE80 122 5610 MCSO0 | RU484/66
Mode 45  U-NII-1 5.15-5.25 | CDD 8+10 | 802.11ax HE160 114 5570 MCSO0 Full
Mode 46  U-NII-1 5.15-5.25 | CDD 8+10 | 802.11ax HE160 114 5570 MCSO0 | RU996/67
Mode 47 U-NII-2C  5.47-5.85 = CDD 8+10 802.11a 144 5720 6Mbps -
Mode 48 = U-NII-2C | 5.47-5.85 | CDD 8+10 | 802.11ax HE20 144 5720 MCSO0 Full
Mode 49 = U-NII-2C | 5.47-5.85 | CDD 8+10 | 802.11ax HE40 142 5710 MCSO0 Full
Mode 50 = U-NII-2C | 5.47-5.85 | CDD 8+10 | 802.11ax HE80 138 5690 MCSO0 Full
Mode 51 U-NII-3 | 5.725-5.85 | CDD 8+10 802.11a 149 5745 6Mbps -
Mode 52 U-NII-3 | 5.725-5.85 | CDD 8+10 802.11a 157 5785 6Mbps -
Mode 53 | U-NII-3 | 5.725-5.85 CDD 8+10 802.11a 165 5825 6Mbps -
Mode 54 = U-NII-3 | 5.725-5.85 | CDD 8+10 | 802.11ax HE20 149 5745 MCSO0 Full
Mode 55 = U-NII-3 | 5.725-5.85 | CDD 8+10 | 802.11ax HE20 149 5745 MCSO | RU106/53
Mode 56 = U-NII-3 | 5.725-5.85 | CDD 8+10 | 802.11ax HE20 157 5785 MCSO0 Full
Mode 57 U-NII-3 | 5.725-5.85 | CDD 8+10 | 802.11ax HE20 165 5825 MCSO0 Full
Mode 58 = U-NII-3 | 5.725-5.85 | CDD 8+10 | 802.11ax HE20 165 5825 MCSO | RU106/54
Mode 59 U-NII-3 | 5.725-5.85 | CDD 8+10 | 802.11ax HE40 151 5755 MCSO0 | RU242/61
Mode 60 @ U-NII-3 | 5.725-5.85 | CDD 8+10 | 802.1l1ax HE40 151 5755 MCSO0 Full
Mode 61 U-NII-3 | 5.725-5.85 CDD 8+10 | 802.11ax HE40 159 5795 MCSO0 Full
Mode 62 U-NII-3 | 5.725-5.85 CDD 8+10 | 802.11ax HE40 159 5795 MCSO | RU242/62
Mode 63  U-NII-3 | 5.725-5.85 | CDD 8+10 | 802.11ax HE80 155 5775 MCSO0 Full
Mode 64  U-NII-3 | 5.725-5.85 | CDD 8+10 | 802.11ax HE80 155 5775 MCSO | RU484/65
Mode 65  U-NII-3 | 5.725-5.85 | CDD 8+10 | 802.11ax HE80 155 5775 MCSO | RU484/66
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<Co-location>

Radiated Spurious Emission Test Modes

Mode ‘ Band ‘ FGaIL]zd) Antenna Modulation ‘ Channel ‘ Frequency ‘ 32:2 RU  Remark
2400-2483.5 | 2400-2483.5 | CDD 7+9 802.11ax HE20 11 2462 MCSO0 @ Full -
Mode 66 U-NII-1 5.15-5.25 g-ll-)].% 802.11ax HE8O0 42 5210 MCSO0 | Full -
Part 96 LTE Band 48 - BW 20M
U-NII-1 5.15-5.25 g-ll-)].% 802.11ax HE8O0 42 5210 MCSO0 | Full -
Mode 67 2400-2483.5  2400-2483.5 9 802.11ax HE20 1 2462  MCSO  Full -
2400-2483.5 ' 2400-2483.5 7 Bluetooth-LE_GSFK 39 2480 2Mbps - -
Part 96 LTE Band 48 - BW 20M
2400-2483.5 | 2400-2483.5 | CDD 7+9 802.11ax HE20 11 2462 MCSO0 @ Full -
Mode 68 U-NII-1 515525 O 802.11ax HESO 42 5210  MCSO  Full -
RFID Tx 914.75 Mhz
U-NII-1 515525  oo° 802.11ax HESO 42 5210 | MCSO Full -
Mode 69 2400-2483.5 @ 2400-2483.5 9 802.11ax HE20 11 2462 MCSO0 | Full -
2400-2483.5  2400-2483.5 7 Bluetooth-LE_GSFK 39 2480 2Mbps - -
RFID Tx 914.75 Mhz
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Summary of each worse mode

Mode Modulation ‘ Ch. ‘ ('lz\;ﬁg) (dgix/ellm) (dlé'un\]/';m) M(?jré;)m Pol ‘ Z?/Zk ‘ Result ‘ Remark
1 802.11a 36 5148.48 47.37 54.00 -6.63 H AVERAGE Pass Band Edge
1 802.11a 36 | 10356.10 51.68 68.20 -16.52 \Y Peak Pass Harmonic
2 802.11a 44 5148.96 43.96 54.00 -10.04 H AVERAGE Pass Band Edge
2 802.11a 44 | 10440.00 48.34 68.20 -19.86 Y, PEAK Pass Harmonic
3 802.11a 48 5458.24 42.42 54.00 -11.58 H AVERAGE Pass Band Edge
3 802.11a 48 | 10480.00 56.27 68.20 -11.93 Y, PEAK Pass Harmonic
4 802.11ax HE20 36 5148.00 45.92 54.00 -8.08 H AVERAGE Pass Band Edge
4 802.11ax HE20 36 = 10360.00 48.60 68.20 -19.60 \% PEAK Pass Harmonic
5 802.11ax HE20 36 5148.80 45.65 54.00 -8.35 H AVERAGE Pass Band Edge
5 802.11ax HE20 36 - - - - - - - Harmonic
6 802.11ax HE20 44 5149.76 43.80 54.00 -10.20 H AVERAGE Pass Band Edge
6 802.11ax HE20 44 | 10440.00 48.02 68.20 -20.18 \% PEAK Pass Harmonic
7 802.11ax HE20 48 5454.50 42.41 54.00 -11.59 \% AVERAGE Pass Band Edge
7 802.11ax HE20 48 | 10480.00 48.11 68.20 -20.09 \% PEAK Pass Harmonic
8 802.11ax HE40 38 5146.30 46.28 54.00 -7.72 H AVERAGE Pass Band Edge
8 802.11ax HE40 38  10380.00 46.74 68.20 -21.46 \% PEAK Pass Harmonic
9 802.11ax HE40 38 5149.40 44.66 54.00 -9.34 H AVERAGE Pass Band Edge
9 802.11ax HE40 38 - - - - - - - Harmonic
10 802.11ax HE40 46 5148.58 44.17 54.00 -9.83 H AVERAGE Pass Band Edge
10 802.11ax HE40 46 = 10460.00 46.37 68.20 -21.83 \Y, PEAK Pass Harmonic
11 802.11ax HE80 42 5145.53 50.86 54.00 -3.14 H AVERAGE Pass Band Edge
11 802.11ax HE80 42 | 10420.00 46.51 68.20 -21.69 H PEAK Pass Harmonic
12 802.11ax HE80 42 5149.10 68.17 74.00 -5.83 H PEAK Pass Band Edge
12 802.11ax HES8O 42 - - - - - - - Harmonic
13 802.11ax HE160 @ 50 5146.75 49.55 54.00 -4.45 H AVERAGE Pass Band Edge
13 802.11ax HE160 50 - - - - - - - Harmonic
14 802.11a 52 5143.78 43.60 54.00 -10.40 H AVERAGE Pass Band Edge
14 802.11a 52 7013.20 49.31 68.20 -18.89 \% Peak Pass Harmonic
15 802.11a 60 5146.10 43.59 54.00 -10.41 H AVERAGE Pass Band Edge
15 802.11a 60 7067.10 50.72 68.20 -17.48 \% Peak Pass Harmonic
16 802.11a 64 5353.74 45.41 54.00 -8.59 H AVERAGE Pass Band Edge
16 802.11a 64 7093.32 50.23 68.20 -17.97 \% PEAK Pass Harmonic

802.11ax HE20 52 5143.52 43.51 54.00 -10.49 H AVERAGE Pass Band Edge
17 802.11ax HE20 52 7013.32 50.34 68.20 -17.86 \% PEAK Pass Harmonic
18 802.11ax HE20 60 5145.20 43.44 54.00 -10.56 H AVERAGE Pass Band Edge
802.11ax HE20 60 7067.10 50.08 68.20 -18.12 \% Peak Pass Harmonic
19 802.11ax HE20 64 5350.10 44.27 54.00 -9.73 H AVERAGE Pass Band Edge
802.11ax HE20 64 7093.32 51.78 68.20 -16.42 H PEAK Pass Harmonic
20 802.11ax HE20 60 5129.30 43.83 54.00 -10.17 H AVERAGE Pass Band Edge
802.11ax HE20 60 - - - - - - - Harmonic
1 802.11ax HE40 54 5149.04 44.02 54.00 -9.98 H AVERAGE Pass Band Edge
802.11ax HE40 54 7026.65 46.16 68.20 -22.04 Y, PEAK Pass Harmonic
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802.11ax HE40 62 5350.05 44.69 54.00 -9.31 H AVERAGE Pass Band Edge

22 802.11ax HE40 62 7079.98 51.44 68.20 -16.76 H PEAK Pass Harmonic
23 802.11ax HE40 62 5132.99 43.96 54.00 -10.04 Y, AVERAGE Pass Band Edge
23 802.11ax HE40 62 - - - - - - - Harmonic
24 802.11ax HE80 58 5350.01 45.53 54.00 -8.47 H AVERAGE Pass Band Edge
24 802.11ax HE80 58 7053.32 51.68 68.20 -16.52 H PEAK Pass Harmonic
25 802.11ax HE80 58 5350.01 44.66 54.00 -9.34 H AVERAGE Pass Band Edge
25 802.11ax HE8O 58 - - - - - - - Harmonic
26 802.11ax HE160 = 50 5358.99 48.96 54.00 -5.04 H AVERAGE Pass Band Edge
26 802.11ax HE160 50 @ 10500.00 46.14 68.20 -22.06 H PEAK Pass Harmonic
28 802.11a 100 @ 5459.35 47.27 54.00 -6.73 H AVERAGE Pass Band Edge
28 802.11a 100 @ 7700.70 44.50 54.00 -9.50 \% Average Pass Harmonic
29 802.11a 116 = 5459.25 42.48 54.00 -11.52 \Y AVERAGE Pass Band Edge
802.11a 116 = 11160.00 43.25 54.00 -10.75 \Y AVERAGE Pass Harmonic

802.11a 140 @ 5725.22 58.32 68.20 -9.88 H PEAK Pass Band Edge

30 802.11a 140 @ 11400.00 38.52 54.00 -15.48 \Y AVERAGE Pass Harmonic
31 802.11ax HE20 = 100 = 5459.65 43.24 54.00 -10.76 H AVERAGE Pass Band Edge
802.11ax HE20 100 @ 7699.60 48.57 54.00 -5.43 \% Average Pass Harmonic

32 802.11ax HE20 = 100 @ 5464.60 60.20 68.20 -8.00 H PEAK Pass Band Edge
802.11ax HE20 | 100 - - - - - - - Harmonic

33 802.11ax HE20 116 = 5458.10 42.59 54.00 -11.41 H AVERAGE Pass Band Edge
802.11ax HE20 116 = 7812.00 59.17 68.20 -9.03 \Y PEAK Pass Harmonic
802.11ax HE20 | 140 @ 5725.42 62.36 68.20 -5.84 H PEAK Pass Band Edge

3 802.11ax HE20 = 140 @ 11400.00 37.21 54.00 -16.79 \Y AVERAGE Pass Harmonic
35 802.11ax HE20 = 140  5738.42 61.90 68.20 -6.30 \Y PEAK Pass Band Edge
802.11ax HE20 140 - - - - - - - Harmonic
802.11ax HE40 = 102 = 5459.76 43.88 54.00 -10.12 H AVERAGE Pass Band Edge

30 802.11lax HE40 | 102 & 7712.80 44.33 54.00 -9.67 \Y Average Pass Harmonic
802.11ax HE40 | 102 @ 5468.40 61.11 68.20 -7.09 \Y PEAK Pass Band Edge

37 802.11ax HE40 102 - - - - - - - Harmonic
802.11ax HE40 110 = 5448.60 43.20 54.00 -10.80 H AVERAGE Pass Band Edge

38 802.11ax HE40 110 | 7782.10 50.32 68.20 -17.88 \Y Peak Pass Harmonic
39 802.11ax HE40 = 134 = 5736.03 56.80 68.20 -11.40 \Y PEAK Pass Band Edge
802.11ax HE40 | 134 = 7939.40 49.02 68.20 -19.18 \Y, Peak Pass Harmonic

40 802.11ax HE40 = 134 @ 5725.20 62.60 68.20 -5.60 \Y, PEAK Pass Band Edge
802.11ax HE40 134 - - - - - - - Harmonic

A1 802.11ax HE80 @ 106 @ 5459.44 46.95 54.00 -7.05 H AVERAGE Pass Band Edge
802.11ax HE80 @ 106 &= 7719.40 48.91 74.00 -25.09 H Peak Pass Harmonic

42 802.11ax HE80 @ 106 @ 5464.84 62.07 68.20 -6.13 H PEAK Pass Band Edge
802.11ax HES8O 106 - - - - - - - Harmonic

43 802.11ax HE80 @ 122  5457.64 43.15 54.00 -10.85 H AVERAGE Pass Band Edge
802.11ax HE80 @ 122 = 7817.30 48.53 68.20 -19.67 Y, Peak Pass Harmonic

a4 802.11ax HE80 @ 122 @ 5453.14 43.15 54.00 -10.85 H AVERAGE Pass Band Edge
802.11ax HES8O 122 - - - - - - - Harmonic
802.11ax HE160 @ 114 @ 5429.42 49.70 54.00 -4.30 H AVERAGE Pass Band Edge
802.11ax HE160 @ 114 7768.90 46.83 68.20 -21.37 H Peak Pass Harmonic
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802.11ax HE160 | 114  5461.10 64.18 68.20 -4.02 \% PEAK Pass Band Edge
802.11ax HE160 @ 114 - - - - - - - Harmonic
802.11a 144 - - - - - - - Band Edge

47 802.11a 144 ' 11440.00 38.30 54.00 -15.70 \% AVERAGE Pass Harmonic
802.11ax HE20 144 - - - - - - - Band Edge

48 802.11ax HE20 | 144 = 8008.00 45.86 68.20 -22.34 \% PEAK Pass Harmonic
802.11ax HE40 142 - - - - - - - Band Edge

49 802.11ax HE40 = 142  11420.00 44.70 74.00 -29.30 \% PEAK Pass Harmonic
50 802.11ax HE80 138 - - - - - - - Band Edge
802.11ax HE80 | 138 @ 7939.40 46.63 68.20 -21.57 H Peak Pass Harmonic

51 802.11a 149 = 5625.09 55.13 68.20 -13.07 H PEAK Pass Band Edge
802.11a 149 | 11490.00 38.47 54.00 -15.53 \% AVERAGE Pass Harmonic

52 802.11a 157 = 5945.55 55.83 68.20 -12.37 H PEAK Pass Band Edge
802.11a 157 ' 11570.00 47.27 74.00 -26.73 \% PEAK Pass Harmonic

802.11a 165  5949.38 55.41 68.20 -12.79 \% PEAK Pass Band Edge

>3 802.11a 165 @ 11650.00 38.11 54.00 -15.89 \% AVERAGE Pass Harmonic
54 802.11ax HE20 | 149 @ 5640.60 55.02 68.20 -13.18 H PEAK Pass Band Edge
802.11ax HE20 = 149 @ 11490.00 37.05 54.00 -16.95 \% AVERAGE Pass Harmonic
802.11ax HE20 | 149 @ 5603.34 55.00 68.20 -13.20 H PEAK Pass Band Edge

> 802.11ax HE20 | 149 - - - - - - - Harmonic
56 802.11ax HE20 | 157 | 5934.49 55.16 68.20 -13.04 \% PEAK Pass Band Edge
802.11ax HE20 = 157 @ 11570.00 46.43 74.00 -27.57 H PEAK Pass Harmonic

57 802.11ax HE20 = 165 @ 5936.50 55.31 68.20 -12.89 \Y PEAK Pass Band Edge
802.11ax HE20 | 165 @ 7764.73 46.74 68.20 -21.46 \% PEAK Pass Harmonic

58 802.11ax HE20 = 165 @ 5929.00 55.65 68.20 -12.55 \Y PEAK Pass Band Edge
802.11ax HE20 165 - - - - - - - Harmonic
802.11ax HE40 = 151 @ 5944.15 56.63 68.20 -11.57 H PEAK Pass Band Edge

>9 802.11ax HE40 151 - - - - - - - Harmonic
60 802.11ax HE40 = 151 @ 5637.20 55.31 68.20 -12.89 H PEAK Pass Band Edge
802.11ax HE40 = 151 @ 11510.00 46.27 74.00 -27.73 \% PEAK Pass Harmonic

61 802.11ax HE40 | 159 @ 5635.49 55.16 68.20 -13.04 H PEAK Pass Band Edge
802.11ax HE40 = 159 | 11590.00 46.05 74.00 -27.95 \Y PEAK Pass Harmonic

62 802.11ax HE40 | 159 | 5924.74 56.29 68.40 -12.11 \Y PEAK Pass Band Edge
802.11ax HE40 159 - - - - - - - Harmonic
802.11ax HE8O0 | 155 | 5944.40 57.77 68.20 -10.43 H PEAK Pass Band Edge

63 802.11ax HE8O0 = 155 & 11550.00 46.24 74.00 -27.76 H PEAK Pass Harmonic
64 802.11ax HEBO | 155 | 5946.68 57.22 68.20 -10.98 \% PEAK Pass Band Edge
802.11ax HES8O 155 - - - - - - - Harmonic
802.11ax HEBO | 155 | 5928.30 55.93 68.20 -12.27 \% PEAK Pass Band Edge

65 802.11ax HES8O 155 - - - - - - - Harmonic
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<Co-location>

Summary of each worse mode

Mode Modulation Ch. ('l:vrlﬁqz) ‘ (dgi\(/ellm) (dlé'un\]/'/tm) M(?jrg)ln Pol. Z?/Zk Result Remark
802.11ax HE20 11 2485.64 52.02 54.00 -1.98 H | AVERAGE | Pass @ Band Edge
802.11ax HE20 11 4924.00 48.24 54.00 -5.76 H AVERAGE & Pass Harmonic

66 802.11ax HE80 42 | 5145.95 50.57 54.00 -3.43 H | AVERAGE | Pass @ Band Edge
802.11ax HE80 42 7371.80 46.96 54.00 -7.04 H Average Pass Harmonic
802.11ax HE80 42 | 5145.74 50.49 54.00 -3.51 H | AVERAGE | Pass @ Band Edge
802.11ax HE80 42 | 7232.10 53.66 68.20 -14.54 H Peak Pass Harmonic
802.11ax HE20 11 2483.51 49.14 54.00 -4.86 H | AVERAGE | Pass @ Band Edge

o7 802.11ax HE20 11 = 4924.00 45.64 54.00 -8.36 H | AVERAGE | Pass Harmonic

Bluetooth-LE_GSFK | 39 = 2483.68 50.33 54.00 -3.67 H | AVERAGE | Pass @ Band Edge
Bluetooth-LE_GSFK | 39 = 4960.00 43.65 74.00 -30.35 H PEAK Pass Harmonic
802.11ax HE20 11 2483.51 50.99 54.00 -3.01 H | AVERAGE | Pass @ Band Edge
802.11ax HE20 11 = 4924.00 47.00 54.00 -7.00 H | AVERAGE | Pass Harmonic

68 802.11ax HE80 42 | 5146.16 50.25 54.00 -3.75 H | AVERAGE | Pass @ Band Edge
802.11ax HE80 42 | 10420.00 46.44 68.20 -21.76 \Y, PEAK Pass Harmonic
802.11ax HE80 42 | 5146.16 48.84 54.00 -5.16 H | AVERAGE | Pass @ Band Edge
802.11ax HE80 42 | 7377.30 40.76 54.00 -13.24 \% Average Pass Harmonic

69 802.11ax HE20 11 2483.51 51.63 54.00 -2.37 H | AVERAGE | Pass @ Band Edge
802.11ax HE20 11 = 4924.00 43.44 54.00 -10.56 V | AVERAGE | Pass Harmonic

Bluetooth-LE_GSFK | 39 @ 2483.62 50.66 54.00 -3.34 H | AVERAGE | Pass @ Band Edge
Bluetooth-LE_GSFK | 39 = 4960.00 43.37- 74.00 -30.63 H PEAK Pass Harmonic
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1
Mode Band Edge
U-NII-1_5.15-5.25_802.11a_CH36_5180MHz
ANT CDD 8+10
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1
1138 1138
95 95
N B3
U-HlA-0-H0-24- U2 ] | | UNAUNZANLZC
5.0 " 5.
1
o | gttt
489 448 W
Peak
15 35
163 163
G 532 5164, 51%. 5, 5260 1o . 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Lindt Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MG BWE B BN & & & & a dy
1 5M47.501 57.90 74.00 -16.10 45.81 4.0 9.78 3189 Q.60 311 46 PEA 1 5150.00 114.07 ------ ------ 1194 3.0 9.1 3.8 0.6 301 46 PEA
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 1
95 95
N B3
5.0 L]
U --2A-U-0-2CAVG) L - UM 28 U-I-2CHRVG)
448 48
Av
g 15 35
163 163
G 532 5164, 51%. 5, 5260 1o . 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Lne Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MG BWE B BY & & & & a dy
1 5348 47.37 3400 -6.63 35.17 3.0 9.79 389 Q.80 311 46 AVERAGE 1 5180.00 105,59 ------ -=---- 9346 M. 9.1 388 000 311 46 AVERAGE
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1
Mode Band Edge
U-NII-1_5.15-5.25_802.11a_CH36_5180MHz
ANT CDD 8+10
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 1
95 95
N B3
-HA-U-0-24- -2 ] | | UNUNZANLZC
5.0 5.
1 WWWW‘WWW
448 ' 48
Peak
15 35
163 163
G 532 5164, 51%. 5, 5260 1o . 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Lindt Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MG BWE B BN & & & & a dy
1 5135 56.00 74.00 -13.00 43.04 3418 9.78 31.9% 000 303 2B PEAC 1 5150.00 109.96 ------ ------ 9.04 3.0 9.50 388 0.00 303 2B PEA
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
U1 --2A-U--2CAVG) L - UM 28 U-I-CERVG)
448 | 48
Av
g 15 35
163 163
G 532 5164, 51%. 5, 5260 1o . 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Lne Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MG BWE B BY & & & & a dy
1 5M7.51 45.43 5400 -B.57 33.34 3.0 978 3189 Q.00 303 118 AVERAGE 1 5180.00 108.78 ------ ------ BB.63 4.0 9.51 3188 .00 303 210 AVERAGE
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Pol. Horizontal Vertica
el B e B
900 g

0.0
Peak 4l
Avg 00
150 14
T000 00, 11400, 13600, 16800, 18000 T000 920, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mk BNe B BN Bh & B & o0 &y MdnBNe B BN Bh & B & o &g
1 10367.10 4.5 68.20 -18.95 56.%7 37.43 1413 6L2 0.8 -~ - Pesk 1 10%%6.10 SL.63 68.20 -16.52 6L.42 37.41 1413 6L28 0.8 -~ - Peak
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Mode Band Edge - L

U-NII-1_5.15-5.25_802.11a_CH44_5220MHz

ANT CDD 8+10
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
g 34 !
95 95
N B3
| A28 ] | T UIEA-L-2A- N2
) WWMWMMWWW “ "
1 W
agfat Y !
Peak
15 35
163 163
G 532 5164, 51%. 5, 5260 1o . 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Lindt Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MG BWE B BN & & & & a dy
1 5lIL4F 5638 74.00 -17.60 4440 3412 9.7 3L91 o.be 301 44 PEK 1 520,00 113,46 ------ ------ 123 3.4 9.8 3.8 0.6 3N 4PN
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
U-NI-A--2A-U-S0-2CAVG) L - NN 28 U-I-CHAG)
448 1 48 LA’__‘
Av
163 163
G 532 5164, 51%. 5, 5260 1o . 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Lne Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MG BWE B BY & & & & a dy
1 51439 43.96 54.00 -10.4 3186 4.0 9.79 3189 Q.00 301 44 AVERAGE 1 5210.00 105,09 ------ ------ 9286 .4 934 3.8 Q.00 1 44 AVERAGE
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Pol. Horizontal Fundamental
L i)
1134
15 \
M3
\ N4 - NI
80—
WW i
ul T O YW T
Peak - Blank
163
540 5256, 5, a3 5364, 5400
Frequency (MHz)

Lint Qver Read Ant Cable Preamp Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 53%.68 53.33 74.00 -20.67 40.59 34.61 9.91 3178 0.0 301 M PEA

Lol

113§

\, -NI-UNI 2820 AV |
8 i
S N
Avg Blank
8
163
520 5256. 5292, 538 5364, 5400
Frequency (MHz)

Lint Qver Read Ant Cable Preamp Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 535058 42.39 54.00 -11.61 29.66 34.60 9.91 3178 @.00 301 44 AVERAGE
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Mode Band Edge - L
U-NII-1_5.15-5.25_802.11a_CH44_5220MHz
ANT CDD 8+10
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 1
95 95
N B3
| U028 -2 ] | T UNIEA-LI-2A- N2
5.0 5.
1 WMMW
4BIBWMWMWMWW 488
Peak
15 35
163 163
G 532 5164, 519, 5, 5260 1o . 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Lindt Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MG BWE B BN & & & & a dy
1 5143.84 5453 74.00 -19.47 4045 3419 9.78 3189 Q.00 30 106 PEAC 1 5210.00 108,52 ------ ------ 9.28 M. 9.4 3.8 060 30 26 PEAC
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
U-NI-A--2A-U-0-2CAVG) . - ULNIA--NT- 28 U-I-CHAVG)
448 1 48 L,_sz--—»-ﬂ
Av
163 163
G 532 5164, 51%. 5, 5260 1o il 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Lne Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MG BWE B BY & & & & a dy
1 512816 43.50 34.00 -10.50 3147 3416 9.77 319 Q.00 30 116 AVERAGE 1 5210.00 108.72 ------ ------ B.48 4.5 9.3 3.8 0.00 30 216 AVERAGE
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Pol. Vertical Fundamental
1HL\‘W&I(tlI!ll\l'Iln)
1138
5 \
03
\\ U-Ht-U-H0-24-U-AT-2C)
B
1
s MWWWMMMMMMW Al ]
Peak Blank
5
16
5m 5256, 529, 5328, 5364, 5400
Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark
M BN B BN Bk & B & a g
1 537506 53.03 74.00 -20.97 40.03 .65 9.92 L7 060 3@ 16 PEAC
1HL\‘W&I(tlI!ll\l'Iln)
1138
5 AV]
03
850 \
U242V
48
Avg Blank
5
16
5m 5256, 5292, 5328, 5364, 5400
Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark
M BN B BN Bk & B & a g
1 538L10 4224 3400 -1L76 1942 34.66 9.9 3L77 Q.00 30 116 AVERAGE
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Pol. Horizontal Vertica
el B e B
900 g

0.0
Peak 4l
Avg 00
150 14
T000 00, 11400, 13600, 16800, 18000 T000 920, 11400, 13600, 16800, 18000
Frequency (Miz) Frequency (Mz)
Lint Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mk BNe B BN Bh & B & o0 &y MdnBNe B BN Bh & B & o &g
1 1044p.00 46,54 68.20-21.16 %.45 37.58 14.18 6L77 0.0 - - PEAC 1 10440.00 43.34 68.20-19.3 7.8 37.%8 1418 6L.L7 0.8 - - PEAC
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Mode Band Edge
U-NII-1_5.15-5.25_802.11a_CH48_5240MHz
ANT CDD 8+10
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
g g !
95 95
e A FAT RS i
] | L UIEA-L-2A N2
5.0 5.
1 W
488 u"‘ Ml“\ 4l w‘rlvmw “w- o ‘(” ¥ 1“‘ P M-r‘““'\dwwmn 488
Peak
15 35
163 163
it 5204, 538, i 5416, 5450 1o . 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Lindt Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MG BWE B BN & & & & a dy
1 S43LB4 5378 74.00 -0.20 4078 .76 9.98 L4 om0 36 42 PEK 1 5240.00 112,75 ------ -=--- 100.47 3.7 9.8 3L 0B 36 4 PEK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
U-NIA-U--2A-U-H-2C{AVG) L - ULNIA--NT-2AU-I-CHAVG)
448 ] 48
Av
g 15 35
163 163
it 5204, 538, i 5416, 5450 1o il 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
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